Spare part manual

www.logmax.com

Ver. 1.3



Frame and protection

Log Max 4000T
Spare part manual

10

Loc-tite 603

*

Log Max 4000T

Log Max 4000T
Spare part manual

Frame and protection

Frame with protective cover

Structure

006700

Pos. | Part no. Quantity | Description Specification
1 034601 1|Frame

2 017630 1 [Hose cover

3 017508 1| Wear plate

4 501087 2 | Screw M10x20 12.9
5 512024 2 | Bushing 50x40

6 625000 3 [ Grease nipple 1/8”

7 512211 2 | Bushing 35x20

8 016891 1

9 500651 4 | Screw 2,2x4,5

10 [034633 1

11 034630 1

12 519058 4 | Hood latch

13 500042 12 [ Screw M8x16 8.8 FZB
14 503055 12 [ Washer NL8

15 012845 4 [ Rubber damper

16 |602114 1 [ Seal ring 1/4”

17 [500022 8 | Screw M6x14 8.8 FZB
18 513052 2 | Screw M12x35

19 502056 2 M12

20 503057 4 [ Washer NL10

21 017632 1| Cover

22 500078 2 | Screw M10x75 8.8 FZB
23 |502055 2 M10

24 017625 1| Cover

25 017629 1| Cover

26 017190 2 | Hex plug 1”

27 | 500066 19 | Screw M10x20 8.8 FZB
28 |016296 1| Cover

29 |[015351 1

30 |517238 1| Circlip SGH 45

31 013969 1| Filling cap

32 519140 1

33 |543028 11 0O-ring J44,04x3,53

Ver. 1.3

10

11

Ver. 1.3



Frame and protection

Log Max 4000T
Spare part manual

10

Loc-tite 603

*

Log Max 4000T

mj@m o m@m

@_@m(@”_“ D@m ©

LY

Log Max 4000T
Spare part manual

Frame and protection

Structure

006700

Pos. | Part no. Quantity | Description Specification
34 017623 1 | Protective cover

35 |[519141 1| Decal

37 017624 1 | Protective cover

38 |501044 4 | Screw M6x14 12.9
40 [503060 3 | Washer NL12

41 503073 8 | Washer NL6

42 017717 1 |Hose leader

43 500090 3| Screw M12x25 8.8 FZB
44 017541 1| Bottom plate

45 503075 19 | Washer NL10

46 |[503065 4 | Washer NL6

47 017426 1| Wear plate

48 [502056 7 | NNut M12

49 647145 1[Hose

50 601705 1| Banjo screw 1/4”

51 601200 2 [ Copper seal 13x19x1,5
52 601103 1| Bonded seal 1/2”

53 015642 1 [ Magnetic plug 1/2”

54 501090 2 | Screw M10x30 12.9
55 017128 1 | Protective plate

56 |017856 7 | Screw M12x50 12.9
57 1018058 14 | Washer M12

58 524025 17 | Rubber damper

59 015037 1 | Bleeder plug

60 [011506 1| Bushing 1/4”

61 617016 1| Check valve

62 602311 1 | Filter plug 1/4”

63 |519174 1| Decal

Ver. 1.3

12

13

Ver. 1.3



Log Max 4000T

Delimbing unit
Spare part manual

Delimbing unit

15 Ver. 1.3



Delimbing unit

Log Max 4000T
Spare part manual

Log Max 4000T

Loc-tite 603

Log Max 4000T
Spare part manual

Delimbing unit

Delimbing unit

Structure

006701

Pos. | Part no. Quantity | Description Specification

1 034616 1 [ Delimbing knife

2 034615 1 [ Delimbing knife

3 017650 1 [ Delimbing knife

4 017649 1 [ Delimbing knife

5 512024 4 | Bushing 50x40

6 625000 6 [ Grease nipple 1/8”

7 503060 2 | Washer 1/2” - 1/4”

8 602059 4 | Adapter 5x32 FZB

9 516001 2 | Cotter pin

10 [011805 2| Pin

11 011806 2| Pin

12 012741 2| Pin

13 [013872 2 | Circlip

14 | 500091 2| Screw M12x30 8.8 FZB
15 1601103 6 | Bonded seal 1/2”

16 601200 3 [ Copper seal 13x19x1,5

17 601704 1 [ Banjo screw 1/4”

18 |601751 1 [ Adapter BSP 1/4” - 9/16” ORFS
19 647131 1| Hydraulic hose

20 647129 1 [ Hydraulic hose

21 647132 1 | Hydraulic hose

22 647130 1 | Hydraulic hose

23 019006 2 | Hydraulic cylinder

25 |601735 1| Adapter BSP 1/4” - 9/16” ORFS
27 1507024 Shim 52x65x0,5

27 |507025 Shim 52x65x1,0

29 601003 2 | Hex plug 1/2”

Ver. 1.3

16

17

Ver. 1.3



Delimbing unit

Log Max 4000T
Spare part manual

03/011

Log Max 4000T

* Loctite 603

Log Max 4000T
Spare part manual

Delimbing unit

Lower delimbing knife

Structure

Pos. | Part no. Quantity | Description Specification

1 034605 1 [ Delimbing knife

2 017554 1| Knife

3 512024 2 | Bushing 50x40

4 625000 3 [ Grease nipple 1/8”

5 017549 1| Knife blade

6 016160 1| Threaded ring M45x2

7 503065 1 [ Washer NL6

8 501046 1| Screw M6x20 12.9

9 017639 1|Pin

10 516001 2 | Cotter pin 5x32 FZB

11 011805 2| Pin

12 601701 2 | Banju screw 1/8”

13 018986 1 [ Hydraulic cylinder

14 1601753 2 | Adapter BSP 3/8” - 9/16” ORFS
15 [018060 1| Adapter 1/8” - 1/8”

16 601100 1 [Bonded seal 1/8”

17 |601750 2 | Adapter BSP 1/4” - 9/16” ORFS
18 647141 1 | Hydraulic hose

19 647140 1| Hydraulic hose

20 647158 1 [ Hydraulic hose

21 012121 1 [ Cylinder cover

22 500077 1| Screw M10x70 8.8 FZB
23 |502055 1| Nut M10

24 1507024 Shim 52x65x0,5

24 |507025 Shim 52x65x1,0

25 601003 1 |{Hex plug 1/2”

26 601203 4 | Copper seal 10x14x1,0

Ver. 1.3

18

19

Ver. 1.3



Log Max 4000T

Delimbing unit
Spare part manual

_ Play 0,012 - 0,028"
5 Spel 0,3 - 0,7 mm

230 Nm

7
170 Ibf \@

230 Nm
170 Ibf

03/033

Log Max 4000T - Analog knife sensor

Ver. 1.3 20

Log Max 4000T
Spare part manual

Delimbing unit

Upper delimbing knife, analog knife sensor

Structure

006703-2

Pos. | Part no. Quantity | Description Specification
1 035120 1 | Delimping knife

2 016192 1|Pin

3 505052 1| Screw M20x60 10.9
4 010652 1 [ Washer

5 012232 1| Spacer

6 507006 Shim 20x28x1,0

6 507007 Shim 20x28x0,5
7 502060 1| Nut M20

8 502701 2 | Nut M12x1.25
9 017843 1[Plug M28x2

10 017845 1 [ Adjuster screw M12x1.25
11 526010 1| Spring

12 500023 4 | Screw M6x16 8.8 FZB
13 [501046 1| Screw M6x20 12.9
14 |503065 5| Washer NL6

15 016160 1| Threaded ring M45x2

16 401289 1 [ Magnetic sensor

17 401288 1 | Magnetic sensor

18 514054 1| Magnetic screw

19 018395 1 | Protective plate

20 615047 1 | Protective hose 10x6,7

21

Ver. 1.3



Log Max 4000T

Delimbing unit
Spare part manual

Fig. 1 7
1
e A
N == \|NN\N\N
T~ o _Play0,012-0,028"

5 Spel 0,3 - 0,7 mm 8

4

3 23
230 Nm

7
170 Ibf \@

230 Nm
170 Ibf

Do

Log Max 4000T - Digital knife sensor

Log Max 4000T
Spare part manual

Delimbing unit

Upper delimbing knife, digital knife sensor

Structure

006703

Pos. | Part no. Quantity | Description Specification
1 035120 1 [ Delimbing knife

2 016192 1[Pin

3 505052 1| Screw M20x60 10.9
4 010652 1 [ Washer

5 012232 1| Spacer

6 507006 Shim 20x28x1,0

6 507007 Shim 20x28x0,5

7 502060 1 [Nut M20

8 016932 1 [ Sensor screw M12x45

9 017843 1| Plug M28x2

10 |[502701 2 | Nut M12x1,25

11 526010 1| Spring

12 017845 1 [ Adjuster screw M12x1,25

13 [501046 1| Screw M6x20 12.9
14 1503065 5| Washer NL6

15 016160 1| Threaded ring M45x2

16 500023 4 | Screw M6x16 8.8 FZB
17 016930 1| Sensor holder 16,5

18 401151 1| Sensor

19 526012 1| Spring

20 |503004 1| Washer FZB 6,4x12x1,5
21 401152 1 [ Cable sleeve M20x1,5

22 615019 1[Hose 0,26m

23 | 500046 1| Screw M8x30 8.8 FZB

Ver. 1.3 22

23

Ver. 1.3



Log Max 4000T

Feeding unit
Spare part manual

Feeding unit

25 Ver. 1.3



Feeding unit

Log Max 4000T
Spare part manual

05/034

Log Max 4000T

Log Max 4000T
Spare part manual

Feeding unit

Feed roller arms #2

Structure

006705-2

Pos. | Part no. Quantity | Description Specification

1 034636 1| Feed roller arm

2 034635 1|Feed roller arm

3 512024 4 | Bushing 50x40

4 519111 1 [ Decal

5 625000 6 | Grease nipple 1/8”

6 017642 2 | Pin

7 500091 2| Screw M12x30 8.8 FZB
8 013872 2 | Circlip

9 507024 Shim 52x65x0,5

9 507025 Shim 52x65x1,0

10 |601757 1 [ Adapter BSP 1/2” - 11/16” ORFS
11 011805 4| Pin

12 516001 4 | Cotter pin 5x32

13 016160 2 [ Threaded nut M45x2

14 (601102 1| Bonded seal 3/8”

15 601704 2 | Banjo screw 1/4”

16 647133 1 [ Hydraulic hose

17 647134 1 [ Hydraulic hose

18 647139 1| Hydraulic hose

19 647135 1 [ Hydraulic hose

20 647257 1 | Hydraulic hose

21 601759 3 | Adapter BSP 1/2” - 1" ORFS
22 503065 2 | Washer NL6

23 |016465 2| Clamp 1/4”

24 |501046 2 | Screw M6x20 12.9

25 501072 2| Screw M8x35 12.9

26 |503055 2 | Washer NL8

27 018986 2 [ Hydraulic cylinder

28 012121 2| Cover

29 500077 2| Screw M10x70 8.8 FZB
30 [502055 2 | Nut M10

31 610120 1 [ Accumulator 0 bar

31 610114 1 [ Accumulator 85 bar

Ver. 1.3

26

27

Ver. 1.3



Feeding unit

Log Max 4000T
Spare part manual

05/034

Log Max 4000T

Log Max 4000T
Spare part manual

Feeding unit

Structure

Pos. | Part no. Quantity | Description Specification

32 602110 1| Seal ring 3/8”

33 601003 2 | Hex plug 1/2”

34 503060 2 | Washer NL12

35 601200 4 | Copper seal 13x19x1,5

36 601708 1| Banjo screw 3/8”

37 601750 2 | Adapter BSP 1/4” - 9/16” ORFS

Ver. 1.3

28

29

Ver. 1.3



Log Max 4000T

Feeding unit
9 Spare part manual

Log Max 4000T
Spare part manual

Feeding unit

Feed roller motors #2

Structure

609043-2

Pos. | Part no. Quantity | Description Specification

1 609043 2 | Feed roller motor 398 ccm

2 537010 10 | Wheel nut

3 635102 10 | Wheel stud

4 602051 2 | Adapter 3/8”

5 501110 20 | Screw M12x35 12.9

6 503060 20 | Washer NL12

7 601102 8 | Bonded seal 3/8”

8 601103 3 | Bonded seal 1/2”

9 601708 3 | Banjo screw 3/8”

10 647164 1 [ Hydraulic hose

11 647165 1 | Hydraulic hose

12 647163 1 | Hydraulic hose

13 647162 1 [ Hydraulic hose

14 647151 1 [ Hydraulic hose

15 647258 1 | Hydraulic hose

16 017739 2 | Rubber sheet

17 |601754 1 [ Adapter BSP 3/8” - 11/16” ORFS
18 [017738 2 | Bracket

19 [601759 8 | Adapter BSP 1/2” - 1" ORFS
20 |503057 6 | Washer NL10

21 013805 3 | Adapter 1/2”

22 615051 2 | Hose cover 2’

23 500068 6 | Screw M10x25 8.8 FZB

05/033

Log Max 4000T

Ver. 1.3 30

31

Ver. 1.3



Feeding unit

Log Max 4000T
Spare part manual

Log Max 4000T

Log Max 4000T
Spare part manual

Feeding unit

Feed roller arms

Structure

006705

Pos. | Part no. Quantity | Description Specification

1 034636 1| Feed roller arm

2 034635 1|Feed roller arm

3 512024 4 | Bushing 50x40

4 519111 1 [ Decal

5 625000 6 | Grease nipple 1/8”

6 017642 2 | Pin

7 500091 2| Screw M12x30 8.8 FZB
8 013872 2 | Circlip

9 507024 Shim 52x65x0,5

9 507025 Shim 52x65x1,0

10 |601757 1 [ Adapter BSP 1/2” - 11/16” ORFS
11 011805 4| Pin

12 516001 4 | Cotter pin 5x32

13 016160 2 [ Threaded nut M45x2

14 (601102 1| Bonded seal 3/8”

15 601704 2 | Banjo screw 1/4”

16 647133 1 [ Hydraulic hose

17 647134 1 [ Hydraulic hose

18 647136 1| Hydraulic hose

19 647135 1 [ Hydraulic hose

20 647149 1 | Hydraulic hose

21 601759 4 | Adapter BSP 1/2” - 1" ORFS
22 503065 2 | Washer NL6

23 |016465 2| Clamp 1/4”

24 |501046 2 | Screw M6x20 12.9

25 501072 2| Screw M8x35 12.9

26 |503055 2 | Washer NL8

27 018986 2 [ Hydraulic cylinder

28 012121 2 | Cylinder cover

29 500077 2| Screw M10x70 8.8 FZB
30 [502055 2 | Nut M10

31 610120 1 [ Accumulator 0 bar

31 610114 1 [ Accumulator 85 bar

Ver. 1.3

32

33

Ver. 1.3



Feeding unit

Log Max 4000T
Spare part manual

Log Max 4000T

Log Max 4000T
Spare part manual

Feeding unit

Structure

Pos. | Part no. Quantity | Description Specification

32 602110 1| Seal ring 3/8”

33 601003 2 | Hex plug 1/2”

34 503060 2 | Washer NL12

35 601200 4 | Copper seal 13x19x1,5

36 601708 1| Banjo screw 3/8”

37 601750 2 | Adapter BSP 1/4” - 9/16” ORFS

Loctite 243

Ver. 1.3

34

35

Ver. 1.3



Log Max 4000T

Feeding unit
9 Spare part manual

Log Max 4000T
Spare part manual

Feeding unit

Feed roller motors

Structure
609043
Pos. | Part no. Quantity | Description Specification
1 609043 2 | Feed roller motor 398 ccm
2 537010 10 | Wheel nut
3 635102 10 [ Wheel screw
4 602051 2 [ Adapter 3/8”
5 501110 20 | Screw M12x35 12.9
6 503060 20 | Washer NL12
7 601102 8 | Bonded seal 3/8”
8 601103 3 | Bonded seal 1/2”
9 601708 3 | Banjo screw 3/8”
10 647164 1 [ Hydraulic hose
11 647165 1 | Hydraulic hose
12 647163 1 | Hydraulic hose
13 647162 1 [ Hydraulic hose
14 647151 1 [ Hydraulic hose
15 647150 1 | Hydraulic hose
16 017739 2 | Rubber sheet
17 |601754 1 [ Adapter BSP 3/8” - 11/16” ORFS
18 [017738 2 | Bracket
19 [601759 8 | Adapter BSP 1/2” - 1" ORFS
20 |503057 6 | Washer NL10
21 013805 3 | Adapter 1/2”
22 615051 2 | Hose cover 2’
1 23 500068 6 | Screw M10x25 8.8 FZB
Log Max 4000T
Ver. 1.3 36 37 Ver. 1.3



Feeding unit

Log Max 4000T
Spare part manual

T

Log Max 4000T
Spare part manual

Feeding unit

Feed rollers, V - steel

Structure

034690, 034691

Pos. | Part no. Quantity | Description Specification
1 034694 2 | Feed roller S

2 034695 2 [ Feed roller E

3 017516 Bar

4 017517 Bar

Ver. 1.3

38

39

Ver. 1.3



Feeding unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Feeding unit

Feed rollers, eucalyptus

Structure
034696

Pos. | Part no.

Quantity | Description

Specification

1 018191

2 | Feed roller

2 018190

Bar

Ver. 1.3

40

41

Ver. 1.3



Log Max 4000T

Measurin
Spare part manual asuring

Measuring

43 Ver. 1.3



Measuring

Log Max 4000T
Spare part manual

18

08/041

Log Max - Length measuring assembly

Log Max 4000T
Spare part manual

Measuring

Measuring wheel #2

Ver. 1.3

44

Structure
006712-2
Pos. | Part no. Quantity | Description Specification
1 006712- 1| Measuring wheel
MONT
2 012181 1| Spacer
3 015168 1 | Driver
4 505076 1| Screw M14x200 10.9 OBH
5 503020 1| Washer FZB 14x42x3,0
6 502076 1| Nut M14
7 507002 Shim 36x45x0,5
8 507003 Shim 36x45x0,3
9 018870 1 | Hydraulic cylinder
10 610120 1 [ Accumulator 0 bar
10 610113 1 [ Accumulator 65 bar
11 010170 2 | Spacer
12 502056 2 | Nut M12
13 625000 2 [ Grease nipple 1/8”
14 601200 2 | Copper seal 13x19x1,5
15 601068 1| Banjo screw 1/4”
16 601102 2 | Bonded seal 3/8”
17 601032 2 | Adapter BSP -06
18 601024 1| Adapter BSP -06/-08/-06
45 Ver. 1.3



Log Max 4000T Log Max 4000T

Measuring Spare part manual Spare part manual Measuring
Length measuring arm #2
Structure
006712-MONT
Pos. | Part no. Quantity | Description Specification
1 016089 1| Measuring wheel arm
2 012965 1|(Hub
3 012974 2 | Wheel rim 5/8"x162
4 012976 1| Spacer
5 015443 1| Cover
6 017700 1| Cover
7 017701 1| Spacer Inner / Inre
8 017702 1| Spacer Outer / Yttre
9 508051 2 | Bearing 61814 — 2RS
10 507066 Req / Erf| Shim 70.1x74.1x0.5
11 517068 1| Circlip SGA70
12 517254 1| Circlip SGH 75
13 519056 1 | Expander rivet 10x10
14 540116 2| O-ring 22.2x3.0
15 540130 1[O-ring 67x3.0
16 546002 1| Seal ring
17 401228 1| Encoder 500 ppr, LM 500, Dasa forester
18 501029 6 | Screw M5x20 12.9
19 503066 6 | Washer NL5
20 501049 6 | Screw M6x30 12.9
21 503065 6 | Washer NLG
22 601754 1 [ Adapter BSP -06 / ORFS -06
23 015113 1 [ Shrink hose
24 1402580 1| Cable M12

08/046

Log Max - Length measuring arm

Ver. 1.3 46 47 Ver. 1.3



Measuring

Log Max 4000T
Spare part manual

=+ Fylles med lagerfett SKF LGMT 2/5

Fill with grease SKF LGMT 2/5

Log Max 4000T - Measuring wheel / Mathjul

Log Max 4000T

Ver. 1.3

48

Spare part manual Measuring
Measuring wheel
Structure
Pos. | Part no. Quantity | Description Specification
1 016089 1| Measuring wheel arm
2 015168 1| Driver
3 012181 1| Spacer
4 503020 1 [ Washer 14x42x3,0 FZB
5 015167 1|Pin
6 502056 2 | Nut M12
7 505076 1| Screw M14x200 10.9
8 015462 1 | Hydraulic cylinder
9 010170 2 | Spacer
10 015443 1| Cover
11 401228 1| Encoder 500 ppr
11 401229 1| Encoder 80 ppr
12 500511 3| Screw 3x45 8.8 FZB
13 017701 1| Spacer
14 546002 1| Seal ring
15 625004 2 [ Grease nipple M6
16 |517254 1| Circlip SGH 75
17 |540130 1[O-ring 67x3,0
18 [517068 1| Circlip SGA70
19 508051 2 | Bearing 61814-2RS
21 017702 1| Spacer
22 601754 1| Adapter BSP 3/8” - 11/16” ORFS
23 647156 1|Hose
24 1602059 1 [ Adapter 1/2” - 1/4”
25 018127 2 | Spacer
26 647147 1 [ Hydraulic hose
27 1507766 1 [Shim 70,1x74,1x0,5
28 |601750 2 | Adapter BSP 1/4” - 9/16” ORFS
29 (018128 1| Wheel
30 610113 1 [ Accumulator
30 610120 1 [ Accumulator
31 601704 2 | Banjo screw 1/4”
32 601200 4 | Copper seal 13x19x1,5

49 Ver. 1.3



Measuring

Log Max 4000T
Spare part manual

=+ Fylles med lagerfett SKF LGMT 2/5

Fill with grease SKF LGMT 2/5

Log Max 4000T - Measuring wheel / Mathjul

Log Max 4000T

Ver. 1.3

50

Spare part manual Measuring
Structure
Pos. | Part no. Quantity | Description Specification
33 540116 2| O-ring 22,2x3,0
34 647146 1| Hydraulic hose
35 601740 1| Adapter BSP 1/4” - 9/16” ORFS
36 012965 1| Hub
37 012976 1| Spacer
38 012974 2 | Wheel 5/8"x162
39 501049 6 | Screw M6x30 12.9
40 503065 6 | Washer NL6
41 625000 2 | Grease nipple 1/8”
42 018131 1 Wheel 164
43 502076 1 [Nut M14
44 017700 1| Cover
45 503066 6 | Washer NL5
46 647148 1 [ Hydraulic hose
47 015113 1 [ Shrink hose
48 501029 6 | Screw M5x20 12.9

51 Ver. 1.3



Measuring

Log Max 4000T
Spare part manual

08/042

Log Max - Hose kit measuring wheel

Log Max 4000T
Spare part manual

Measuring

Hose kit measuring wheel #2

Structure

006712-2

Pos. | Part no. Quantity | Description Specification
1 647253 1 | Hydraulic hose

2 647254 1| Hydraulic hose

3 647255 1 [ Hydraulic hose

Ver. 1.3

52

53

Ver. 1.3



Measuring

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Measuring

Diameter measuring

Ver. 1.3

54

Structure
006713
Pos. [Part no. Quantity | Description Specification
1 401267 2 | Encoder
2 022994 2 | Spacer
3 017704 4 | Spacer
4 501119 4 | Screw M12x100 12.9
5 503060 4 [ Washer NL12
6 10000364 2| Seal ring
55 Ver. 1.3



Log Max 4000T

Felling unit
Spare part manual

Felling unit

57 Ver. 1.3



Log Max 4000T

Felling unit
9 Spare part manual

41

28—

. Loctite 243
« Loctite 603

Log Max 4000T

Log Max 4000T

Ver. 1.3 58

Spare part manual Felling unit
Felling link
Structure
006704
Pos. | Part no. Quantity | Description Specification
1 034647 1 [ Felling link
2 512024 2 | Bushing 50x40
3 625000 1| Grease nipple 1/8”
4 013872 1| Circlip
5 017644 1|Pin
6 503060 1 [ Washer NL12
7 500091 1| Screw M12x30 8.8 FZB
8 601750 2 | Adapter BSP 1/4” - 9/16” ORFS
9 601003 1| Hex plug 1/2”
10 |507024 Shim 52x65x0,5
10 [507025 Shim 52x65x1,0
12 502056 1| Nut M12
13  [503055 1| Washer NL8
14 625004 2 [ Grease nipple M6
15 012410 1 | Protective sleeve
16 012650 1| Screw M12
18 [601753 2 | Adapter BSP 3/8” - 9/16” ORFS
19 647142 1 | Hydraulic hose
20 018995 1 | Hydraulic cylinder
21 500022 8| Screw M6x14 8.8 FZB
22 016284 1 [ Washer
23 647144 1 | Hydraulic hose
24 016286 1 [ Cylinder pin
25 012409 1 [ Cylinder pin
26 013645 1| Cover
27 503073 8 | Washer NL6
28 012845 2 [ Rubber damper
29 |016465 1| Clamp 1/4”
31 501072 1| Screw M8x35 12.9
32 615049 1 [Hose cover a3/4”
33 013051 1 [ Cylinder cover
34 |500075 1| Screw M10x60 8.8 FZB
35 |503057 1| Washer NL10

59 Ver. 1.3



Felling unit

Log Max 4000T
Spare part manual

41

28—

. Loctite 243
« Loctite 603

Log Max 4000T

Log Max 4000T
Spare part manual

Felling unit

Structure

Pos. | Part no. Quantity | Description Specification
36 523093 1 [ Security chain

39 503065 2 | Washer NL6

40 501059 2| Screw M6x80 12.9
41 519168 1 [ Decal

Ver. 1.3

60

61

Ver. 1.3



Log Max 4000T

Spare part manual Saw unit

Saw unit

63 Ver. 1.3



Log Max 4000T Log Max 4000T

Saw unit Spare part manual Spare part manual Saw unit

Saw hydraulics, 218 TrueCut
Structure
034654
Pos. | Part no. Quantity | Description Specification
1 10000361 1 | Mechanical stop
3 503065 1| Washer NL6
4 501053 1| Screw M6x50 12.9
5 K5081000 1| Sensor P114
6 401220 1 [ Inductive sensor 218/318
7 602083 2 | Adapter 1/8”
8 601749 3 | Adapter BSP 1/8” - 9/16” ORFS
9 601754 8 | Adapter BSP 3/8” - 11/16” ORFS
10 601102 3 | Bonded seal 1/8”
11 602051 1| Adapter 3/8”
12 601762 2 | Adapter BSP 3/4” - 1.3/16” ORFS
13 625000 1 [ Grease nipple 1/8”
14 017909 1 [ Hydraulic cylinder
15 [503063 1| Washer NL16
16 [502706 1| Nut M16
17 |502705 1 [Nut M16 KL10 FZB
18 503075 1 [ Washer NL10
19 (018216 1 | Manifold
20 601061 1| Banjo screw 3/8”
21 017906 1| Spacer
22 502721 1 [Nut M12x1,0
23 |500068 1| Screw M10x25 8.8 FZB
24 602057 1| Adapter 3/4”
25 |[601104 3 | Bonded seal 3/4”
26 601067 1| Banjo screw 3/4”
27 601779 1 [ Banjo body 3/4”
28 018710 1| Saw unit
29 |601754 1 [ Adapter BSP -06 / ORFS-06
30 647234 1| Hydraulic hose
31 647160 1 [ Hydraulic hose

0e/049 32 |647214 1 | Hydraulic hose

Log Max 4000T - Sag 218 IP 33 647231 1 | Hydraulic hose

Ver. 1.3 64 65 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

06/049

Log Max 4000T - Sag 218 IP

Log Max 4000T
Spare part manual

Saw unit

Ver. 1.3

66

Structure
Pos. | Part no. Quantity | Description Specification
34 647232 1 | Hydraulic hose
35 647205 1| Hydraulic hose
36 647230 1 [ Hydraulic hose
37 647235 1 [ Hydraulic hose
38 017905 1 [ Sensor holder
39 601100 2 | Bonded seal 1/8”
67 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Saw unit

Saw unit, 218 F11-19 TrueCut

Structure

018710

Pos. | Part no. Quantity | Description Specification
1 017967 1 Saw unit

2 018709 1 [ Saw motor

3 501078 10 [ Screw M8x65 12.9
4 503055 10 [ Washer NL8

5 018097 4| Sleeve

6 501113 4 | Screw M12x50 12.9

Ver. 1.3

68

69

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Saw unit

Saw unit, 218

Structure

017967

Pos. | Part no. Quantity | Description Specification
1 017901 1| Saw bar bracket

2 017884 1| Cover

3 017908 1 [ Bearing unnit

4 017883 1 [ Bracket

5 508100 1| Bearing

6 501090 6 | Screw M10x30 12.9
7 503057 6 | Washer NL10

8 501072 5| Screw M8x35 12.9
9 501043 6 | Screw M6x12 12.9
10 [601000 1| Hex plug 1/8”

Ver. 1.3

71

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

10

Log Max 4000T

Ver. 1.3

72

Spare part manual Saw unit
Saw bar bracket, 218
Structure
017901
Pos. | Part no. Quantity | Description Specification
1 017728 1| Saw bar bracket
2 017895 1 [ Cylinder bracket
3 017799 1| Pin
4 016936 1| Thrust washer
5 018133 1 [ Excenter
6 016774 2 | Cylinder pin @10
7 012519 1 [ Lock shaft
8 515027 2 | Cylinder pin M6x80
9 515013 1|Pin FRP 6x32
10 513051 4 [ Screw M16x16
11 540009 1 [ O-ring 12,1x1,6 NBR70
12 602122 1| Plug M12x1,5
13 |601001 1| Plug 1/4”
14 |501111 4 | Screw M12x40 12.9
15 (503060 4 | Washer NL12

73 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T- Sag 318

S —
DR2 %

Log Max 4000T

Ver. 1.3

74

Spare part manual Saw unit

Saw hydraulics, 318 F11-19

Structure

006710, 034655

Pos. | Part no. Quantity | Description Specification

1 10000361 1 | Mechanical stop

3 503065 1 [ Washer M6 Nordlock

4 501053 1| Screw MC6S M6x50 12.9

5 K5081000 1| Sensor P114

6 401220 1 [ Inductive sensor 218/318

7 602083 2 | Coupling 1/8" - 1/8" IF-UF

8 601749 3| Coupling BSP 3/8” - 9/16” ORFS
9 601754 4 | Coupling BSP 3/8” - 11/16” ORFS
10 |[601102 5| Seal ring 3/8”

11 502721 1 [Nut M12x1,0

12 601762 5| Adapter BSP 3/4” - 1.3/16” ORFS
13 [601750 3 | Adapter BSP 1/4” - 9/16” ORFS
14 1017909 1| Cylinder

15 [503063 1| Washer NL16

16 [502706 1| Nut M16

17 |502705 1 [Nut M16 KL10 FZB

18 601100 2| Seal ring 1/8”

20 |601708 2 | Banjo bolt 3/8”

21 601751 1| Adapter BSP 1/4” - 9/16” ORFS
22 647123 1 [ Hydraulic hose

23 647125 1 | Hydraulic hose

24 647128 1 | Hydraulic hose

25 647161 1 [ Hydraulic hose

26 647160 1 [ Hydraulic hose

27 |016726 1 | Manifold

28 017977 1 [ Saw unit F11-19

29 017906 1| Spacer tube

30 [500068 1| Screw M10x25 8.8 FZB

31 503075 1| Washer NL10

32 647198 1 [ Hydraulic hose

33 647197 1 | Hydraulic hose

75 Ver. 1.3



Log Max 4000T Log Max 4000T

Saw unit
Spare part manual Spare part manual

Saw unit

Structure
Pos. | Part no. Quantity | Description Specification
34 647200 1 | Hydraulic hose
35 647196 1| Hydraulic hose
36 017791 1 [ Manifold bracket
37 503055 4 | Washer M8 Nordlock
38 |501070 2 | Screw MC6S M8x25 12.9
39 017617 1 [ Manifold
40 [501077 2| Screw MC6S M8x60 12.9
41 601104 3| Seal ring 3/4"
42 601716 1| Banjo bolt G 3/4"
43 601779 1 [ Banjo body G 3/4"
44 602057 1 [ Adapter 3/4”
R\ 45 625000 1 [ Grease nipple 1/8”
== = \-*“""‘3“"“‘-"“ “ 46 |647199 1| Hose 7199
‘ | 47 017905 1| Sensor holder

Log Max 4000T- Sag 318

Ver. 1.3 76 77 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Saw unit

Saw unit, 318 F11-19

Ver. 1.3

78

Structure
017977
Pos. | Part no. Quantity | Description Specification
1 017968 1 Saw unit
2 017972 1 [ Saw motor
3 501078 10 [ Screw M8x65 12.9
4 503055 10 [ Washer NL8
5 018097 4 [ Sleeve
6 501113 4 | Screw M12x50 12.9
79 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Loctite 243

Log Max 4000T-48 318 IP

Log Max 4000T

Ver. 1.3

80

Spare part manual Saw unit

Saw hydraulics, 318 TrueCut

Structure

006710, 034656

Pos. | Part no. Quantity | Description Specification

1 10000361 1 | Mechanical stop

3 503065 1| Washer NL6

4 501053 1| Screw MC6S M6x50 12.9

5 K5081000 1| Sensor P114

6 401220 1 [ Inductive sensor 218/318

7 602083 2 | Coupling 1/8" - 1/8" IF-UF

8 601749 3| Coupling BSP 1/8” - 9/16” ORFS
9 601754 9| Coupling BSP 3/8” - 11/16” ORFS
10 |[601102 4 | Seal ring 3/8”

11 602051 1| Coupling 3/8”

12 601762 2 | Adapter BSP 3/4” - 1.3/16” ORFS
13 [601750 3 | Adapter BSP 1/4” - 9/16” ORFS
14 (017909 1| Cylinder

15 503063 1 [ Washer M16 Nordlock

16 [502706 1| Nut M16

17 502705 1 [Nut M16 Locking

19 (602110 1 [ Seal ring KL 10 FZB

20 |[601061 2 | Banjo bolt 3/8"

21 601751 1| Adapter G 3/8"

22 647123 1|(Hose 7123 BSP 1/4” - 9/16” ORFS
23 |647234 1| Hose 7234

24 |647128 1| Hose 7128

25 1647161 1| Hose 7161

26 |647160 1| Hose 7160

27 |018216 1 | Manifold

28 1018711 1 [ Saw unit F11-19 TC

29 |601754 1| Adapter BSP -06/ ORFS -06

30 [500068 1| Screw M10x25 8.8 FZB

31 503075 1| Washer NL10

32 647214 1|Hose 7214

33 647231 1|[Hose 7231

34 |647232 1| Hose 7232

81 Ver. 1.3



Log Max 4000T

Saw unit
Spare part manual

Loctite 243

Log Max 4000T-48 318 IP

Log Max 4000T

Ver. 1.3 82

Spare part manual Saw unit
Structure
Pos. | Part no. Quantity | Description Specification
35 |647205 1| Hose 7205
36 017791 1 [ Manifold bracket
37 503055 4 [ Washer M8 Nordlock
38 |501070 2| Screw MC6S M8x25 12.9
39 017617 1 | Manifold
40 [501077 2| Screw MC6S M8x60 12.9
41 601104 3| Seal ring 3/4"
42 601716 1 [ Banjo bolt G 3/4"
43 601779 1| Banjo body G 3/4"
44 1602057 1| Adapter R3/4"-R3/4"
45 601100 2 | Seal ring 1/8"
46 647230 1| Hose 7230
47 647233 1|Hose 7233
48 625000 1 [ Grease nipple KR 1/8" R
49 017905 1 [ Sensor holder
50 |[502721 1 [Nut M12x1.0
51 017906 1| Spacer tube

83 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

@D

=

Log Max 4000T
Spare part manual

Saw unit

Saw unit, 318 F11-19 TrueCut

Ver. 1.3

84

Structure
018711
Pos. | Part no. Quantity | Description Specification
1 017968 1 Saw unit
2 018709 1 [ Saw motor
3 501078 10 [ Screw M8x65 12.9
4 503055 10 [ Washer NL8
5 018097 4 [ Sleeve
6 501113 4 | Screw M12x50 12.9
85 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Saw unit

Saw unit, 318-02

Structure

017968

Pos. | Part no. Quantity | Description Specification

1 017902 1| Saw bracket

2 017884 1| Cover

3 017908 1 [ Bearing unit

4 017883 1 [ Bracket

5 508100 1| Bearing

6 501090 6 | Screw MC6S M10x30 12.9
7 503057 6 | Washer M10 Nordlock

8 501072 5| Screw MC6S M8x35 12.9
9 501043 6 | Screw MC6S M6x12 12.9
10 601000 1 |[Hex plug 1/8" R

Ver. 1.3

87

Ver. 1.3



Log Max 4000T

Saw unit
Spare part manual

24 I‘

8 S
4 9 ! | N /

N
9 ) )
e A s
L\ (s(g\‘ )

Log Max 4000T

Ver. 1.3 88

Spare part manual Saw unit
Saw bar bracket, 318-02
Structure
017902
Pos. | Part no. Quantity | Description Specification
1 017729 1| Saw bar bracket
2 017895 1 [ Cylinder bracket
3 017892 1| Saw bar holder
4 017903 2 | Stop screw M8
5 503055 2 | Washer NL8
6 018221 1 | Breather plug 1/8”
7 554194 2 | Support ring 25,2/20,1
8 554195 2 | Scraper
9 543089 41 0-ring 20,2x3
10 543087 1{O-ring
11 554248 1 [ Piston
12 617047 1| Check valve
13 [554249 1[Plug
14 526033 1| Spring
15 [543084 11 O-ring 8,1x1,6
16 540009 1[O-ring 12,1x1,6
17 1602122 1[Plug M12x1,5
18 635223 2| Seal
19 |601001 1| Hex plug 1/4”
20 501111 4 | Screw M12x40 12.9
21 503060 4 [ Washer NL12
22 601200 1| Copper seal 13x19x1,5
23 526037 1| Spring
24 1018849 2 | Piston

89 Ver. 1.3



Log Max 4000T Log Max 4000T

Saw unit Spare part manual Spare part manual Saw unit
% Saw bar holder, 318-02
(@) 4

s T e

| Pos. | Part no. Quantity | Description Specification
1 017891 1| Plate Lower / Nedre
2 017890 1 [ Middle section
3 017889 1| Plate Upper / Ovre
4 505079 3| Screw MLC6S M8x16 10.9
5 018763 2 | Dowel pin M12
6 017980 2 | Pin bolt M14 / M16
7 503060 2 | Washer M12 Nordlock
8 503063 2 | Washer M16 Nordlock
9 502009 2 | Nut M6éM M16 FZB

Ver. 1.3 90 91 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

\
oLl

LY

e 2
FE\Y
\\1

j—
{ C‘;}.——("
o

N\

G
-
(T
L

Q

4

r..(@

—
'evr
<8
{f
(e
(S

\\

(€
-

/f
(

C
q

AN

(@

E
\

Log Max 4000T

Spare part manual Saw unit

Saw motor, F11-19, assembly

Structure

017972

Pos. | Part no. Quantity | Description Specification

1 609108 1 [ Saw motor

2 017904 1 [ Seal retainer

3 017896 1| Feed wheel carrier

4 017897 1 [ Chain catcher

5 549103 1 | Sprocket z=12

6 500045 8 | Screw M6S M8x25 8.8 FZB
7 503055 9 | Washer M8 Nordlock

8 501073 1| Screw MC6S M8x40 12.9
9 515032 4 | Cylindrical pin 6

10 [543062 2| O-ring 99,10x5,70

11 549211 1 [Shim 25-1,0 mm

12 549210 1| Shim 25-0,5mm

Ver. 1.3

93

Ver. 1.3



Saw unit Log Max 4000T
Spare part manual
1
\

’7/@

(D
L/@

Ver. 1.3

Log Max 4000T
Spare part manual

Saw unit

Saw motor, F11-19

Structure

609108

Pos. | Part no. Quantity | Description Specification
1 554077 1| Key

2 554232 1| Seal kit

94

95

Ver. 1.3



Log Max 4000T

Log Max 4000T
Spare part manual

Saw unit

Saw motor, TrueCut, assembly

Structure

018709

Pos. | Part no. Quantity | Description Specification

1 609129 1 [ Saw motor

2 017904 1 [ Seal retainer

3 017907 1| Adapter 3/4” - ORFS 12
4 017896 1| Feed wheel carrier

5 017897 1 [ Chain catcher

6 549105 1| Sprocket z=13

7 500045 8 | Screw M8x25 8.8 FZB
8 503055 9 | Washer NL8

9 515032 4 | Cylindrical pin 6

10 501073 1|Screw M8x40 12.9

11 543062 2| O-ring 99,10x5,70

12 601104 1| Seal ring 3/4”

13 543165 1{O-ring 18,77x1,78

14 |549211 1 [Shim 25-1,0 mm

15 549210 1| Shim 25-0,5mm

Saw unit
Spare part manual
S
\\vf
7 g? Iy
——10
&

Ver. 1.3 96

97

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Saw unit

Saw motor, TrueCut

Structure

609129

Pos. | Part no. Quantity | Description Specification
1 554077 1| Key

2 554030 1| Seal ring

3 554278 1| Spacer

4 517245 1 [ Lock ring SGH 52

Ver. 1.3

98

99

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Saw unit

Bearing unit

Structure

017908

Pos. | Part no. Quantity | Description Specification
1 017726 1 [ Bearing unit

2 543038 2| O-ring 180x3

3 543061 11 0O-ring 139,5x3,0
4 617046 1| Check valve

5 10001436 3| Seal ring

6 635221 1V -ring

Ver. 1.3

100

101

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T

Ver. 1.3

102

Spare part manual Saw unit
Chain lubrication, Easy Greasy
Structure
006714
Pos. | Part no. Quantity | Description Specification
1 033027 1| Easy greasy cmpl.
2 540074 1[O-ring 17.3x2.4
3 601101 1 [ Seal ring 1/4”
4 601750 1 [ Adapter BSP - 04 / ORFS - 04
5 503065 4 [ Washer M6 Nordlock
6 500029 4 [ Screw M6S M6x45 8.8 FZB
7 647159 1|[Hose 7159
8 601749 1 [ Adapter BSP -02 / ORFS -04
9 601100 1| Seal ring 1/8”
10 602083 1 [ Adapter 1/8”
103 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

W

\\

Log Max 4000T

Ver. 1.3

104

Spare part manual Saw unit
Easy Greasy pump
Structure
033027
Pos. | Part no. Quantity | Description Specification
1 010897 1 [ Piston 0.20 cm3
2 016282 1| Pump housing
3 016426 1| Spacer
4 526005 1| Spring
5 543012 1 [ O-ring 27.6x2.4
6 613062 1| Solenoid 24V
7 617016 2| Check valve
8 620302 1| Filter

105 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

06/047

Grease lubrication

Log Max 4000T
Spare part manual

Saw unit

Grease lubrication

Ver. 1.3

106

Structure
034669
Pos. | Part no. Quantity | Description Specification
1 016851 1| Cover
2 543012 11 0O-ring 27.6x2.4
3 644306 1| Hose 4306
4 500022 4 | Screw M6S M6x14 8.8 FZB
5 503065 4 [ Washer M6 Nordlock
6 540074 1[O-ring 17.3x2.4
7 601749 1| Adapter BSP - 02/ ORFS - 04
8 602083 1 [ Adapter 1/8”
9 601100 1| Seal ring 1/8”
107 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Saw unit

Manifold, saw unit, 318

Structure
017617

Pos. | Part no.

Quantity | Description

Specification

1 612070

1 | Manifold

2 619039

1 | Pressure reducer valve

Ver. 1.3

108

109

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Saw unit

Manifold, TrueCut, 218 & 318

Structure

018216

Pos. | Part no. Quantity | Description Specification
601000 1(Plug 1/8”

2 612088 1| Solenoid 15/8” JIC
612087 1 [ Valve

Ver. 1.3

110

111

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T

Saw unit
Spare part manual
Manifold
Structure
016726
Pos. | Part no. Quantity | Description Specification
1 612034 1 | Manifold
2 10000803 1| Flow control valve

Ver. 1.3

112

113

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Saw unit

Flow control valve

Structure

10000803

Pos. | Part no. Quantity | Description Specification
1 613057 1| Solenoid

2 620355 1| Seal kit

Ver. 1.3

114

115

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T

Spare part manual Saw unit

Stump treatment 218

Structure

034680

Pos. | Part no. Quantity | Description Specification

1 018524 1 [ Swivel

2 617048 1| Check valve

3 601750 1| Adapter BSP 1/4” - 9/16” ORFS
4 018525 1 [ Bracket

5 501045 1| Screw M6x16 12.9

6 503065 1 [ Washer NL6

7 647201 1 [ Hydraulic hose

8 540018 11 O-ring 25,1x1,6 NBR 70

9 647249 1| Hydraulic hose

Ver. 1.3

116

117

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T

Spare part manual Saw unit
Stump treatment 318
Structure
034681
Pos. | Part no. Quantity | Description Specification
1 018524 1 [ Swivel
2 617048 1| Check valve
3 601750 1| Adapter BSP 1/4” - 9/16” ORFS
4 018525 1 [ Bracket
5 501045 1| Screw M6x16 12.9
6 503065 1 [ Washer NL6
7 647201 1 [ Hydraulic hose
8 647250 1| Hydraulic hose

Ver. 1.3

118

119

Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T

Ver. 1.3

120

Saw unit
Spare part manual
Saw 218/318 F11-19 saw bars and saw chains
Structure
Pos. | Part no. Quantity | Description Specification
549518-160 Saw bar 18H 600 mm z=12
549518-167 Saw bar 18H 670 mm z=12
549018-073 Saw chain 73E 0,404
549018-081 Saw chain 81E 0,404
121 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T

Ver. 1.3

122

Saw unit
Spare part manual
Saw 218 True-Cut saw bars and saw chains
Structure
Pos. | Part no. Quantity | Description Specification
549518-160 Saw bar 18H 600 mm z=13
549518-167 Saw bar 18H 670 mm z=13
549018-073 Saw chain 73E 0,404
549018-081 Saw chain 81E 0,404
123 Ver. 1.3



Saw unit

Log Max 4000T
Spare part manual

Log Max 4000T

Ver. 1.3

124

Saw unit
Spare part manual
Saw 318 Ture-Cut saw bars and saw chains
Structure
Pos. | Part no. Quantity | Description Specification
549518-160 Saw bar 18H 600 mm z=13
549518-167 Saw bar 18H 670 mm z=13
549018-074 Saw chain 74E 0,404
549018-081 Saw chain 81E 0,404
125 Ver. 1.3



Log Max 4000T

Rotators
Spare part manual

Rotators

127 Ver. 1.3



Rotators

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Rotators

Rotator AV 12S

Structure

033014

Pos. | Part no. Quantity | Description Specification
1 618031 1 [ Rotator

2 502705 6 | Nut M16

3 501145 6 | Screw M16x140 12.9
4 503063 6 | Washer NL16

Ver. 1.3

128

129

Ver. 1.3



Rotators

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Rotators

Rotator H152D

Structure
034629

@ [N
c N | L
©) -—
® oS

-
O o | o
= T X
3) X
) O |©
p T |
(7)) ==
C
jel
2| <
5123
Sae
“— | O |
O|lO|lO|>S
Qx|imn|Z
— |© |©
=
=
C
©
-}
@]
y [0 o |
2N IS
O |~ |
Tlo |~ [
O |l—|O|O
O jo|wv|wv
%)
O
O |~ |N|™

Ver. 1.3

131

130

Ver. 1.3



Log Max 4000T

Accessories
Spare part manual

Accessories

133 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T- Ackarmar

. Loctite 243

20

(@

@.@ (G

g
5

LN©e
QQ
() (0(
D)
Q)
S
POK

)
S
S

e
20
.fiii.;

Log Max 4000T

Ver. 1.3

134

Spare part manual Accessories
Accumulation kit
Structure
034640
Pos. | Part no. Quantity | Description Specification
1 015567 1 [ Bracket
1a 512012 4 | Bushing 35x30
2 501149 6 | Screw M16x240 12.9
3 502705 6 | Nut M16
4 015565 2| Arm
4a 512004 4 [ Bushing 25/28x15
5 015081 2 | Torsion spring
6 015079 4 | Clamp
7 501068 6 | Screw M8x20 12.9
8 503055 6 | Washer NL8
9 015075 2| Arm
10 010178-1 2| Pin @35
11 516002 2 [ Cotter pin 6,3x50
12 011087 2|Pin 325
13 516001 2 | Cotter pin 5x32 FZB
14 625000 4 | Grease nipple 1/8”
15 019000 2 | Cylinder
16 012447 4| Sleeve
17 012650 1| Screw
18 625004 4 | Grease nipple M6
19 601750 4 | Adapter 1/4”
20 601101 1| Seal ring 1/4”
21 615049 2 | Hose cover 3/4”
22 601704 2 | Banjo bolt 1/4”
23 601263 1 [ Test point 1/4”
24 016670 1| Cover
25 016668 1 [ Bracket
26 017060 1 [ Support plate
27 601102 3| Seal ring 3/8”
28 500068 1| Screw M10x25 8.8 FZB
29 500066 5| Screw M10x20 8.8 FZB
30 014511 2 | Cylinder cover
31 500077 2 | Screw M10x70 8.8 FZB
135 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T- Ackarmar

Log Max 4000T
Spare part manual

Accessories

Structure

Pos. | Part no. Quantity | Description Specification
32 503057 8 | Washer NL10

33 [502055 2 | Nut M10

34 601754 1| Coupling 3/8”

35 |513040 1| Screw M6x6

36 615050 1 [Hose cover 17

37 013862 1 [ Manifold

38 |601752 2| Coupling BSP 1/4” - 11/16” ORFS
39 [601200 4 | Cu-washer 13x19x1,5

40 [500087 3| Screw M12x16 8.8 FZB
41 647085 1| Hose 7085

42 647084 1| Hose 7084

43 |602051 1| Adaptor 3/8”

44 1647081 1| Hose 7081

45 (647080 1| Hose 7080

46 647082 1| Hose 7082

47 647083 1|Hose 7083

48 602055 1| Coupling 1/4”

49 1503075 4 | Washer NL10

50 |[601741 2 | T-adapter 9/16” ORFS

51 500070 4 | Screw M10x35 8.8 FZB
52 601708 1| Banjo bolt 3/8”

Ver. 1.3

136

137

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Hydraulic cylinder

Structure

019000

Pos. | Part no. Quantity | Description Specification
10000843 1 [Rod kit

2 510006 1 [ Spherical bushing GE25-ES
517236 1| Circlip SGH 42

Ver. 1.3

138

139

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T

Ver. 1.3

140

Accessories
Spare part manual
Rod kit
Structure
10000843
Pos. | Part no. Quantity | Description Specification
510006 1| Spherical bushing GE25-ES
2 517236 1| Circlip SGH 42
10000842 1| Seal kit
141 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T- Ackarmar EI

Log Max 4000T
Spare part manual

Accessories

Electrical system

Ver. 1.3

142

Structure
034640
Pos. | Part no. Quantity | Description Specification
1 013862 1 [ Manifold
2 671169 1| Cable “32” Log Mate 500 Dasa Fore. VU
671168 1| Cable “32” Dasa4/Cabswin
3 401770 1| Cable sleeve PG9
4 017288 2 | Bulk head PG9
5 016666 1 [ Cable bracket
6 601745 2 [ Nut 11/16” ORFS
7 647086 1|[Hose 7086
143 Ver. 1.3



Acces

sories

Log Max 4000T
Spare part manual

Log Max 4000B/ 5000D

Log Max 4000T

Spare part manual Accessories
Manifold
Structure
013862
Pos. | Part no. Quantity | Description Specification
1 612044 1 [ Manifold
2 10001139 1| Valve 24V
3 613081 1| Solenoid 24V NG4
4 619016 1 [ Pressure reducer
5 501033 4 | Screw MC6S M5x40 12.9
6 601001 2 | Hex plug 1/4" R
7 613082 1| Spring
8 601020 1| Plug
9 540036 41 0-ring 7.66x1.78

Ver. 1.3

144

145

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

. Loctite 243

Log Max 4000T- Ackarmar med rotatorstyrning

Log Max 4000T
Spare part manual

Accessories

Accumulation kit with rotator control

Structure

034641

Pos. | Part no. Quantity | Description Specification
1 015567 1 [ Bracket

1a 512012 4 | Bushing 35x30

2 501149 6 | Screw M16x240 12.9
3 502705 6 | Nut M16

4 015565 2| Arm

4a 512004 4 [ Bushing 25/28x15

5 015081 2 | Torsion spring

6 015079 4 | Clamp

7 501068 4 | Screw M8x20 12.9

8 503055 4 | Washer NL8

9 015075 2| Arm

10 (0101781 2| Pin @35

11 516002 2 [ Cotter pin 6,3x50

12 011087 2|Pin 325

13 |516001 2 | Cotter pin 5x32 FZB

14 625000 4 | Grease nipple 1/8”

15 019000 2 [ Cylinder

16 012447 4| Sleeve

17 1012650 2 | Screw

18 625004 4 | Grease nipple M6

19 [601750 6 | Coupling BSP 1/4” - 9/16” ORFS
20 601101 2 | Seal ring 1/4”

21 615049 2 | Hose cover 3/4”

22 601704 4 | Banjo bolt 1/4”

23 1503075 8 | Washer NL10

24 017470 1| Cover

25 017582 1| Support plate

26 |647175 1|Hose 7175

27 |647174 1|Hose 7174

28 | 500066 8 | Screw M6S M10x20 8.8 FZB
29 601102 3| Seal ring 3/8"

30 014511 2 | Cylinder cover

31 500077 2 | Screw M6S M10x70 8.8 FZB

Ver. 1.3

146

147

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T- Ackarmar med rotatorstyrning

. Loctite 243

Log Max 4000T
Spare part manual

Accessories

Structure

Pos. | Part no. Quantity | Description Specification
32 601754 3| Coupling BSP 3/8” - 11/16” ORFS
33 [502055 2 | Nut M10

34 615055 1 [Hose cover

35 |513040 1| Screw M6x6

36 615050 1 [Hose cover 17

37 |602059 2 | Coupling 1/2” - 1/4”

38 |601705 2 | Banjo bolt 1/4”

39 [601200 10 | Cu-washer 13x19x1,5

40 [500087 3| Screw M12x16

41 647176 1|Hose 7176

42 647177 1|Hose 7177

43 [602114 2 | Seal ring 1/4”

44 602051 1| Coupling 3/8”

45 017464 1 [ Manifold cmpl.

46 (500070 6 | Screw M10x35 8.8 FZB
47 602055 2 | Coupling 1/4”

48 (402098 1| Clamp

49 1503007 1 [ Washer FZB 10x18x2,0

Ver. 1.3

148

149

Ver. 1.3



Acces

sories

Log Max 4000T
Spare part manual

582

D
(=}

Log Max 4000T- Ackarmar med rotatorstyrning- El

Log Max 4000T
Spare part manual

Accessories

Electric system

Structure

034641

Pos. | Part no. Quantity | Description Specification

1 017464 1 | Manifold

2 670017 1| Cable "25”, 7267, 732"
Log Mate 500
Dasa Forester
Dasa4/Cabswin
VU

3 670016 1| Cable "25”, 7267, "32”
Log Mate 500
Dasa Forester
Dasa4/Cabswin
VU

4 401770 1| Cable sleeve PG 9

5 017288 2 | Bulk head PG 9

6 016666 1| Cable bracket

7 601745 2 | Nut 11/16” ORFS

8 647178 1|Hose 7178

Ver. 1.3

150

151

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Manifold

Structure

017464

Pos. | Part no. Quantity | Description Specification
1 501032 4 | Screw M5x35 12.9
2 619016 2 | Pressure reducer valve

3 10001139 1 [ Directional valve 24V NG4
4 612031 1 [ Directional valve 24V NG4
5 501033 4 | Screw M5x40 12.9
6 601020 6 | Plug UN15

7 601261 2 | Test point 1/4”

Ver. 1.3

152

153

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Directional valve

Ver. 1.3

154

Structure
10001139
Pos. | Part no. Quantity | Description Specification
10001310 1 [ Solenoid
2 10001311 1 [Nut
543010 41 O-ring 6,07x1,78 NBR 90
155 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Vi

Vinter / Winter
\ﬂ] 2

©
L
o
z

o
&
L] =
g

i

Sommar / Summer

5 N

9-10 Nrh 1oy
7-8 Ibf

]

Log Max 4000B, 4000T, 5000D, 6000B, 6000Twin, 7000C, 7000Twin, 7000XT, E6

Log Max 4000T
Spare part manual

Accessories

Bypass valve

Structure

034649

Pos. | Part no. Quantity | Description Specification
1 031071 1 [ Bypass valve cmpl.

2 017342 1| Nipple

3 017343 1| Seal retainer

4 511003 1 [ Steel ball RB-4

5 526014 1| Spring

6 013734 1 [ Restrictor @ 0.7 mm

7 601101 4| Seal ring 1/4”

8 017605 2 | Bulkhead ORFS G 1/4”
9 519059 2 | Expander @ 0.3 mm

10 |[513046 1| Screw P6SS M6x30
11 519062 1 [ Nut M6

12 546005 1 [ Support ring 10-14

13 540066 1[O-ring 9.3x2.4

Ver. 1.3

156

157

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Color marking equipment

Structure

034638

Pos. | Part no. Quantity | Description Specification

1 018531 1 [ Color pump

2 018335 1 [ Chassi

3 017734 1| Cover

4 501091 2 | Screw M10x35 12.9

5 503057 14 | Washer NL10

6 500066 3| Screw M10x20 8.8 FZB
7 601749 3 | Adaptor BSP -02 / ORFS -04
8 601750 5| Adaptor BSP -04 / ORFS -04
9 500068 2 | Screw M10x25 8.8 FZB
10 503075 8 | Washer NL10

11 502055 1 [Nut M10

12 015748 1 [ Color tank

13 015749 1 [ Color tank

14 014117-10 4 [ Spacer 10 mm

15 017327 1 [ Filling cap

16 017326 1| Filling cap

17 500084 2 | Screw M10x130 8.8 FZB
18 500071 6 | Screw M10x40 8.8 FZB
19 500083 2 | Screw M10x120 8.8 FZB
20 620302 2 | Filter

21 543048 2| O-ring 16,3x2,4

22 601104 2 | Seal ring 3/4”

23 015941 2 | Adaptor 3/4” - 1/4”

24 609074 1 [ Color marking manifold

25 501087 2 | Screw M10x20 12.9

26 601200 4 [ Seal ring 13x19x1,5

27 601704 2 | Banjo bolt 1/4”

28 601701 2 | Banjo bolt 1/8”

29 601203 4 | Seal ring 10x14x1,0

30 016295 2 | Wedge

31 016251 1| Spacer

32 501093 2 | Screw M10x45 12.9

33 017733 1 [ Bracket

Ver. 1.3

158

159

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Structure

Pos. | Part no. Quantity | Description Specification

34 014485 1| Cover

35 017841 1 [Hose cover

36 |500069 1| Screw M10x30 8.8 FZB
37 601102 1| Seal ring 3/8”

38 |602074 1| Adaptor BSP -02 / BSP -06
39 602086 1| Adaptor 1/4” - 1/8”

40 |[601101 1| Seal ring 1/4”

41 647242 1| Hose 7242

42 647243 1| Hose 7243

43 |647244 1 |Hose 7244

44 1647245 1 |Hose 7245

45 647246 1| Hose 7246

46 |647247 1|Hose 7247

47 615055 1 [Hose cover 0,3M

48 615055 1| Hose cover 1,2 M

Ver. 1.3

160

161

Ver. 1.3



. Log Max 4000T Log Max 4000T .
Accessories Accessories
Spare part manual Spare part manual

Color marking pump

Structure
018531
Pos. | Part no. Quantity | Description Specification
1 018530 1 [ Pump housing
2 018331 2 | Piston
3 601004 2 | Hex plug 3/4”
4 617024 4 | Check valve RB1
10 5 613014 2| Orifice M6
6 ° 6 601000 6 [ Hex plug 1/8”
7 602317 2 | Filter plug 1/8”
9\@ : 8 612097 2 | Directional valve
6 9 617049 2 | Check valve RBO
10 601001 2 | Hex plug 1/4”

»

Ver. 1.3 162 163 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Ver. 1.3

164

Log Max 4000T

Accessories
Spare part manual

Valve
Structure
612097
Pos. | Part no. Quantity | Description Specification
1 612094 1| Solenoid
2 612106 1| Directional valve

165 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Color marking manifold

Structure

609074

Pos. | Part no. Quantity | Description Specification
1 609076 2 | Color marking nozzle

Ver. 1.3

166

167

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T/ 5000D

Log Max 4000T
Spare part manual

Accessories

Protection bar colortanks

Structure

034628

Pos. | Part no. Quantity | Description Specification

1 017740 1 | Protection bar

2 500072 2| Screw M10x45 8.8 FZB
3 500084 4| Screw M10x130 8.8 FZB
4 503075 6 | Washer NL10

Ver. 1.3

168

169

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T

Loctite 243

4

Log Mate 500

Log Max 4000T
Spare part manual

Accessories

Electrical controlled measuring wheel

Structure

045052, 045053, 045054, 045059

Pos. | Part no. Quantity | Description Specification

1 612090 1 [ Manifold cmpl.

2 612091 1| Valve

3 612092 1| Solenoid 24V

4 612095 1 [ Seal kit

5 501038 4 | Screw M5x65 12.9

6 503066 4 [ Washer NL5

7 671311 1| Cable “34” Log Mate
671309 1| Cable “34” Dasa4/Cabswin
671312 1| Cable “34” Dasa forester
671308 1| Cable “34” VU

8 401770 1| Cable sleeve PG 9

9 401769 1| Reductor PG 16-PG9

DASA
CABSWIN

Ver. 1.3

170

171

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

09/066

Log Max 4000T - Find End

Log Max 4000T
Spare part manual

Accessories

Find End laser

Ver. 1.3

172

Structure
034686
Pos. | Part no. Quantity | Description Specification
1 018676 1| Find End assembly
2 402315 1 [ Cable housing
3 402314 1 [ Connector
4 647259 1|Hose
5 519192 1 [Decal
173 Ver. 1.3



Log Max 4000T

Log Max 4000T
Spare part manual

Accessories

Find End assembly

Accessories
Spare part manual
D)
Ver. 1.3 174

Structure
018676
Pos. | Part no. Quantity | Description Specification
1 018670 1| Cover
2 018671 1| Cover
3 018679 1| Cover
4 018673 1 [ Bracket
5 501029 6 | Screw M5x20 12.9
6 501087 3| Screw M10x20 12.9
7 503075 3 [ Washer M10 NL sp
8 501004 2 | Screw M3x30 12.9
9 503001 2 | Washer BRB FZB 3.2x6x0.5
10 401152 1| Cable sleeve M20x1.5
11 401320 1 [Laser sensor
12 2 | Loctite 243
175 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Find End photocell

Structure

033383-500, 033383

Pos. | Part no. Quantity | Description Specification

1 013927 1 [ Bracket

2 500066 3| Screw M6S M10x20 8.8 FZB
3 503075 3 | Washer M10 Nordlock Wide / Stor
4 401860 1 [ Photocell

5 500005 2 | Screw M6S M4x20 8.8 FZB
6 503067 2 | Washer M4 Nordlock

7 615071 1|Hose L=950 mm

8 622060 1| Clamp @13 mm

9 500022 1| Screw M6S M6x14 8.8 FZB
10 503065 1 [ Washer M6 Nordlock

11 1| Cable 22"

Ver. 1.3

176

177

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

S82/ 4000T

Log Max 4000T

Ver. 1.3

178

Accessories
Spare part manual

Fixed protective plate
Structure
034617
Pos. | Part no. Quantity | Description Specification
1 017757 1 | Protective plate
2 501087 7| Screw M10x20 12.9
3 018057 7 | Washer M10 Spherical

179 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Four point measuring

Structure

034619

Pos. | Part no. Quantity | Description Specification
1 017640 1

2 016913 1

3 501111 3| Screw M12x40 12.9
4 503060 3 | Washer NL12

5 016914 1 | Protection

6 501043 4 [ Screw M6x12 12.9
7 503065 4 [ Washer NL6

8 016916 1 | Protection

9 500041 2 | Screw M8x14 8.8 FZB
10 503074 2 [ Washer NL8 sp

11 543020 1| Seal ring

12 625004 1 [ Grease nipple M6

13 10000238 1

14 10000397 1| Encoder

15 10000299 1| Threaded ring

16 [503066 1| Washer NL5

17  [501029 1| Screw M5x20 12.9
18 10001509 1| Delimbing knife

Ver. 1.3

180

181

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

(b

Log Max 4000T
Spare part manual

Accessories

Delimbing knife

Structure

10001509

Pos. [Part no. Quantity | Description Specification
1 10001508 1 [ Delimbing knife

2 512024 2 | Bushing

3 625000 1| Grease nipple 1/8”

4 519010 2 | Protection L=420mm
5 Glue 603

6 Glue 406

Ver. 1.3

182

183

Ver. 1.3



Accessories

Log Max 4000T

Spare part manual

Log Max - Alla

Log Max 4000T
Spare part manual

Accessories

Hose holder

Ver. 1.3

184

Structure
Pos. | Part no. Quantity | Description Specification
1 012948 1 Segment
0139391 1| Segment 2x1”, 2x3/4”, 2x1/4”, 1/2”
0135222 1 Segment 3x1”, 1/2”, 1/14”
0182743 1 Segment 2x1”, 1x3/4”, 2x3/4”, 2x1/4”
2 012949 2| Clamp
3 013771 1 [ Chain KL2,5
4 523052 1 [Link 3/8”
5 501073 2 | Socket screw M8x40 12.9
6 523052 1 [ Link 3/8”
7 615046 1 [Hose cover
185 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T

Log Max 4000T
Spare part manual

Accessories

Hose protection

Structure

034626

Pos. [Part no. Quantity | Description Specification

1 017753 1 | Protection bar

2 500069 4 [ Screw M6S M10x30 8.8 FZB
3 500066 2 | Screw M6S M10x20 8.8 FZB
4 503075 6 | Washer M10 Nordlock Big / Stor
5 014117-12 4 [ Spacer 12 mm

Ver. 1.3

186

187

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max Knivskydd

Log Max 4000T

Ver. 1.3

188

Accessories
Spare part manual
Knife edge protection
Structure
Pos. | Part no. Quantity | Description Specification
1 519010 1| Cover L=5m
189 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Rédmalat spar riktas bakat vid montering
Direct the Red stripe backwards when mounting

280 Nm

4
207 Ibf

209 Nm

155 Ibf

INDEXATOR

ROTOBEC

s

400Nm 2
300 Ibf

Log Max Alla

Log Max 4000T

Spare part manual Accessories
Real Easy
Structure
014995
Pos. | Part no. Quantity | Description Specification
1 014832 1 [ Quick coupling
2 501142 6 | Screw M16x110 12.9
3 014833 1 [ Quick coupling
4 501138 6 | Screw M16x70 12.9 (AV12S)
501140 6 | Screw M16x90 12.9 (H152D)
5 502705 6 | Nut M16 FZB KL10
6 014834 1| Screw M48
7 503305 2 | Washer TF 51x100x6
8 014994 1 [Nut
9 501070 1|Screw M8x25 12.9
10 522210 1 [ Hammer wrench 75 mm
11 503063 6 | Washer NL16

Ver. 1.3 190

191

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T

Log Max 4000T -

Kolvstangsskydd

Ver. 1.3

192

Accessories
Spare part manual

Rod cover
Structure
034676
Pos. | Part no. Quantity | Description Specification
1 017706 2 | Protection plate
2 501111 8 [ Screw M!2x40 12.9
3 503060 8 [ Washer NL12

193 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T

Spare part manual Accessories
Rotator control felling link
Structure
034623
Pos. | Part no. Quantity | Description Specification
1 017604 1 [ Manifold
2 017881 1| Cover
3 017888 1 [ Manifold
4 500066 6 | Screw M10x20 8.8 FZB
5 503057 2 | Washer NL10
6 601261 1 | Test point
7 500043 2| Screw M8x20 8.8 FZB
8 503055 2 | Washer NL8
9 601704 4 | Banjo bolt 1/4”
10 601200 8| Seal ring 13x19x1,5
11 602059 2 | Adaptor 1/2” - 1/4”
12 601752 2 | Adapter BSP 1/4” - 11/16” ORFS
13 601102 3| Seal ring 3/8”
14 |601754 1 [ Adapter BSP 3/8” - 11/16” ORFS
15 602051 1| Adaptor 3/8”
16 (601708 1| Banjo bolt 3/8”
17 1601745 2 | Nut 11/16” ORFS
18 [017288 2 | Bulkhead ORFS -06 PG9
19 401770 2| Cable sleeve PG9
20 |647221 1 [Hose 7221
21 503075 6 | Washer NL10
22 647222 1| Hose 7222
23 1647223 1|Hose 7223
24 1647224 1|Hose 7224
25 |647225 1| Hose 7225
26 500069 2| Screw M10x30 8.8 FZB
27 016666 1 | Bracket
28 1401232 2 | Cable w. Conn. “25”, “26”

Ver. 1.3

194

195

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Manifold

Structure

017604

Pos. | Part no. Quantity | Description Specification
1 612044 1 [ Manifold

2 601020 2 | Plug UN 15/16-24
3 601001 2 | Hex plug 1/4”

4 619016 1 [ Pressure reducer

5 612031 1| Valve 24V NG4

6 501032 4 [ Screw M5x35 12.9

Ver. 1.3

196

197

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T

Accessories
Spare part manual
Valve
Structure
612031
Pos. | Part no. Quantity | Description Specification
613076 2 | Solenoid
2 613105 2 [ Nut
3 540037 41 O-ring J7,65x1,68

Ver. 1.3

198

199

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Accessories

Saw dust cover

Structure
018056

S o o

= N oV
w < <~

= Y 10 ©
(&) [« q <
) = |loo | X |oo | X
Q = |2 ¥ ]|d]|X®

(7)) —|[Zl=|Z]|=
c

ie)

= o -

2 o o
5| o olElc|3|<c|3
= |S=|c|le|l|e]|2
OB IEIS|c|8|c|8(o

ala|h||O|IZS|n|= |0
AN |v— |~ ]© |O | | | N

2 =

=

(e

®©

S

@]

ol |lOo|lN|T |O|w [N~
clo|w|IN|OoI~N|INK|W |©
ool |lo|lo|o|o

Clo(loc|lolv]|®|=|dO =
Ol |~ |- |N|[O|O|O|O

O |o|o|o|lv|v|L L |W
n

e}

O~ |||t ]o|[~]o |

»

I
6

L Loctite 243

Log Max S82/ 3000T/ 4000T

Ver. 1.3

201

200

Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max 4000T

Log Max 4000T
Spare part manual

Accessories

Snow cover

Ver. 1.3

202

Structure
034675
Pos. | Part no. Quantity | Description Specification
1 013133 1 [ Bracket
2 013134 1 | Bracket
3 012808 1 | Bracket
4 017844 1 [ Rubber sheet
5 500023 4 [ Screw M6S M6x16 8.8 FZB
6 500021 3| Screw M6S M6x12 8.8 FZB
7 521003 1 [Ring pin @ 6x45 LST
203 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

Log Max Suregrip

004

09

Log Max 4000T

Ver. 1.3

204

Accessories
Spare part manual
SureGrip
Structure
Pos. | Part no. Quantity | Description Specification
1 402018 10 | Key pad switch
2 402020 1 [ Side key pad
3 402021 1| Side key pad
4 402027 1| Trigger
5 402025 2 | Leaf spring kit
6 402028 8 [ Switch face plate
7 402024 1 [ Button, overlay
8 402036 1 [ Mounting tube
9 010103 1| Adapter
10 402035 2 | Wire grommet
205 Ver. 1.3



Accessories

Log Max 4000T
Spare part manual

3,4,8,9,12,13

Log Max 4000T

Ver. 1.3

206

Spare part manual Accessories
Tool set
Structure
032309
Pos. | Part no. Quantity | Description Specification
1 035030 1| Tool
2 623053 1 [ Manometer
3 522505 1 [ First aid kit
4 522227 1 [Allen key
5 402804 1 [ Multimeter
6 016537 1| Tool
7 015662 1 [ Edge template
8 522718 1 | Tool
9 519190 2 | Decal
10 016523 1 | Tool
11 10000394 1| Tool
12 033801 1 [ User manual
13 522506-LXL 1| Safety vest

207 Ver. 1.3



Log Max 4000T

Hydraulic system
Spare part manual

Hydraulic system

209 Ver. 1.3



Log Max 4000T Log Max 4000T
Spare part manual Spare part manual

Interconnection of main manifolds #2

Hydraulic system Hydraulic system

Structure

006709-2, 006716-2

Pos. | Part no. Quantity | Description Specification
1 018842 1 [ Manifold

2 614018-02 1 [ Manifold

3 601712 2 | Banjo screw 1/2”
4 601103 4 | Bonded seal 1/2”
5 013835 1 [ Manifold test point

6 647126 1 [ Hydraulic hose

7 647127 1 [ Hydraulic hose

8 647138 1 [ Hydraulic hose

9 647139 1| Hydraulic hose

10 647152 1 [ Hydraulic hose

11 647156 1 | Hydraulic hose

07/123

Ver. 1.3 210 211 Ver. 1.3



Log Max 4000T Log Max 4000T

Hydraulic system Hydraulic system

Spare part manual Spare part manual
Left manifold PRE #2
2 Structure
006716-2
5 Pos. | Part no. Quantity | Description Specification
& 1 [o18842 1| Manifold
, ('f@ &9 2 601750 4 | Adapter BSP -04 / ORFS -04
A 5 ) 3 |601753 7 | Adapter BSP -06 / ORFS -06
4 601725 1 | Adapter BSP -04 / ORFS -04
5 601754 1 | Adapter BSP -06 / ORFS -06
6 601028 1 | Adapter 1/4”
7 601101 2 | Bonded seal 1/4”
8 601102 1 | Bonded seal 3/8”
9 602052 1 | Adapter 3/8” - 1/4”
10 617009 1 | Check valve 1/4”

07/103

Ver. 1.3 212 213 Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

(@

Left manifold #2

Structure

018842

Pos. | Part no. Quantity | Description Specification
1 601000 7 | Hex plug 1/8” R

2 617044 1 [ Check valve 0.34 bar

3 617013 2 | Check valve

4 619016 2 | Pressure reducer valve

5 601001 6 | Hex plug 1/4" R

6 601002 4 [ Hex plug 3/8” R

7 601261 1 [ Test point 1/4"

8 613017 1| Orifice M6 &2.5 mm
9 617032 2 | Pressure reducer valve [210 bar

10 617033 4 [ Pressure reducer valve | 190 bar

11 613018 3 | Orifice M6 @2.0 mm
12 010278 1 [ Directional valve 24V

13 010280 1 [ Directional valve 24V

14 011626 1 [ Directional valve 24V

15 (501029 4 | Screw MC6S M5x20 12.9
16 (612033 1 [ Manifold

17 501031 12 [ Screw MC6S M5x30 12.9
18 |613033 1 | Orifice M5 & 2.0 mm
19 (612104 1| Plug

20 018533 1 [ Manifold

Ver. 1.3

214

215

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Manifold #2

Structure

018533

Pos. | Part no. Quantity | Description Specification
1 540036 4 [ O-ring 7.65x1x78
2 503066 4 [ Washer M5 Nordlock
3 501035 4 | Screw MC6S M5x50 12.9
4 601260 1 [ Test point 1/8”

5 612072 1 [ Directional valve 24V

6 612137 1| Solenoid

7 612073 1 [ Pressure reducer valve

8 613023 1 | Orifice M8 0.8 mm

Ver. 1.3

216

217

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Directional valve #2

Structure

612072

Pos. | Part no. Quantity | Description Specification
1 612077 1| Seal kit

Ver. 1.3

218

219

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Pressure reducer valve #2

Structure

612073

Pos. | Part no. Quantity | Description Specification
1 612074 1 [ Seal kit

Ver. 1.3

220

221

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

07/091

\\
022 %
Y “
>

24

p> /'gw(( I I 27
l =

& . (& R

TG

44

Log Max 4000T
Spare part manual

Hydraulic system

Right manifold assembly #2

Ver. 1.3

222

Structure

006709-2

Pos. | Part no. Quantity | Description Specification

1 614018-02 1 [ Manifold

2 012360 1 | Bracket

3 013805 4 | Adapter 1/2”

4 013830 1| Tube

5 013884 4 | Nut 17/16”

6 014193 1| Tube

7 014221 1| Bracket

8 017253 2 | Bulk head 1” - ORFS 16

9 501048 1| Screw M6x25 12.9

10 |501125 1| Screw M12x30 10.9

11 502053 1 [Nut M6

12 502055 2 | Nut M10

13 [502056 1 [Nut M12

14 [503004 1 [ Washer FZB 6,4x12x1,6

15 [503065 1| Washer NL6

16 505055 2| Screw M6x105 12.9

17 601028 1| Adapter 1/4”

18 601067 1| Banjo screw 3/4”

19 601100 1 [Bonded seal 1/8”

20 |[601101 4 | Bonded seal 1/4”

21 601103 6 | Bonded seal 1/2”

22 601104 3 | Bonded seal 3/4”

23 601105 2 | Bonded seal 1”

24 601260 1| Test point 1/8”

25 601261 1| Test point 1/4”

26 601262 2 | Test point 3/8”

27 |601735 2 | T-adapter ORFS -04

28 1601736 1| T-adapter ORFS -06

29 601751 1| Adapter BSP 1/4” - 9/16” ORFS

30 |601754 1| Adapter BSP -06 - ORFS -06

31 601758 2 | Adapter BSP -08 - ORFS -08

32 601760 1| Adapter BSP -08 - ORFS -12

33 |601762 1| Adapter BSP -12 - ORFS -12
223 Ver. 1.3



Log Max 4000T

Hydraulic system
Spare part manual

(‘\ 5‘{3\
| e \ = - s
-;\‘3\

ﬂ 5

07/091

Log Max 4000T
Spare part manual

Hydraulic system

Structure

Pos. | Part no. Quantity | Description Specification
34 601779 1 [ Adapter 3/4”

35 |[601791 1| Plug 1 3/16” ORFS
36 |601792 2 | Plug 17/16” ORFS
37 |602057 1| Adapter 3/4”

38 |602059 2 | Adapter 1/2” - 1/4”

39 602060 1| Adapter 1/4”

40 |602061 1| Adapter 1/8”

41 602075 2 | Adapter 1/8”

42 602086 2 | Adapter 1/4” - 1/8”

43 1622061 1| Clamp

44 601759 4 [ Adapter BSP -08 / ORFS -10

Ver. 1.3 224

225

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T

Log Max 4000T
Spare part manual

Hydraulic system

Interconnection of main manifolds

Structure

006706, 006708

Pos. | Part no. Quantity | Description Specification
1 614018-01 1 [ Manifold

2 012360 1 | Bracket

3 502056 1| Nut M12

4 501125 1| Screw M12x30 10.9
5 601105 2 | Seal ring 1”

6 017253 2 | Bulkhead 1” - ORFS 16
7 013884 4 | Nut 17/16”

8 601760 1 [ Adapter 1/2” - 1.3/16” ORFS
9 601103 5| Seal ring 1/2”

10 |[601758 2 | Adapter 1/2” - 13/16” ORFS
11 647139 1| Hose 7139

12 647138 1|(Hose 7138

13 601262 2 | Test point 3/8”

14 1601261 3 | Test point 1/4”

15 1014808 1 [ Manifold

16 013805 1 [ Coupling 1/2”

17  [503057 2 | Washer NL10

18 |501104 3| Screw M10x140 12.9
19 1502055 2 | Nut M10

21 601101 5| Seal ring 1/4”

22 601750 5| Adapter BSP 1/4” - 9/16” ORFS
23 1013830 1 [ Tube cmpl

24 014193 1| Tube cmpl.

25 1601712 2 | Banjo bolt 1/2”

27 1602075 2 | Coupling 1/8” - 6L

28 617009 1| Check valve 1/4”

29 1647137 1| Hose 7137

30 |[647126 1|Hose 7126

31 647127 1|Hose 7127

32 013835 1 [ Manifold

33 |501072 1| Screw M8x35 12.9
34 1503055 1 [ Washer NL8

35 602060 1 [ Coupling 1/4” - 6L

Ver. 1.3

226

227

Ver. 1.3



Log Max 4000T Log Max 4000T

Hydraulic system Hydraulic system

Spare part manual Spare part manual
Structure
Pos. | Part no. Quantity | Description Specification
36 602061 1 [ Coupling 1/8” - 6L
37 601100 1| Seal ring 1/8”
38 602086 2 | Coupling 1/4” - 1/8”
39 016072 1 [Hose clamp
40 601775 1 [ Adapter
42 626001 1| Strap
44 601260 1| Test point 1/8”
45 543051 2| O-ring 23,52x1,78
Log Max 4000T
Ver. 1.3 228 229 Ver. 1.3



Log Max 4000T

Hydraulic system
y y Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Left manifold

Structure

017808

Pos. | Part no. Quantity | Description Specification

1 601000 7 | Hex plug 1/8” R

2 601001 4 | Hex plug 1/4" R

3 601002 4 | Hex plug 3/8" R

4 601261 2 | Test point 1/4"

5 612033 1 | Manifold

6 613015 1 | Orifice M6 1.2 mm

7 613017 1 | Orifice M6 @2.5 mm

8 613018 3 | Orifice M6 2.0 mm

9 613021 1| Cover

10 [613033 1| Orifice M5 @ 2,0 mm

11 617032 2 | Pressure reducer valve |210 bar

12 617033 4 [ Pressure reducer valve | 190 bar

13 617044 1 [ Check valve 0.34 bar

14 619016 3 | Pressure reducer valve

15 619022 1| Blocking valve

16 617013 2 | Check valve

17 1612057 1 [ Valve 24V NG4

18 (010278 1| Valve 24V

19 (010280 1| Valve 24V

20 (011626 1 [ Valve 24V

21 501031 12 | Screw MC6S M5x30 12.9

22 501032 4 | Screw MC6S M5x35 12.9
: 23 |501035 4 | Screw MC6S M5x50 12.9

@
D,

7\%

/

AN

A\ !
(1
WA
w

Ver. 1.3 230

231

Ver. 1.3



Hydraulic system

Log Max 4000T

Spare part manual

A

Log Max 4000T
Spare part manual

Hydraulic system

Blocking valve

Structure

619022

Pos. | Part no. Quantity | Description Specification
1 613021 1| Cover

2 601001 1| Hex plug 1/4”

3 540036 41 O-ring 7,66x1,78
4 540034 41 O-ring 6,07x1,78

Ver. 1.3

232

233

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Check valve

Structure

617044

Pos. [Part no. Quantity | Description Specification
1 620351 1| Seal kit

Ver. 1.3

234

235

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Check valve

Structure

617013

Pos. | Part no. Quantity | Description Specification
1 620356 1 [ Seal kit

Ver. 1.3

236

237

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Pressure reducer valve

Structure

619016

Pos. | Part no. Quantity | Description Specification
1 620352 1 [ Seal kit

Ver. 1.3

238

239

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Pressure reducer valve

Structure

617032

Pos. | Part no. Quantity | Description Specification
1 540043 1 [ O-ring 15,6x1,78

Ver. 1.3

240

241

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Pressure reducing valve

Structure

617033

Pos. | Part no. Quantity | Description Specification
1 540043 1 [ O-ring 15,6x1,78

Ver. 1.3

242

243

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Valve 24V

Structure

010278

Pos. | Part no. Quantity | Description Specification
613002 2 | Solenoide 24V

2 613059 2 | Plastic nut
540006 41 O-ring 9,25x1,78

Ver. 1.3

244

245

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Ver. 1.3

246

Valve 24V
Structure
010280
Pos. | Part no. Quantity | Description Specification

613002 2 | Solenoide 24V
2 613059 2 | Plastic nut

540006 41 O-ring 9,25x1,78

247 Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Ver. 1.3

248

Valve 24V
Structure
011626
Pos. | Part no. Quantity | Description Specification

613002 1 [ Solenoid 24V
2 613059 1| Plastic nut

540006 41 O-ring 9,25x1,78

249 Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Ver. 1.3

250

Valve 24V
Structure
612057
Pos. | Part no. Quantity | Description Specification
1 613069 1 [ Solenoide 24V
2 613105 1| Plastic nut
3 540037 41 O-ring 7,65x1,68
251 Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Right manifold

c
i) e
© e
O
= S
o N
O[N] |t |
glolo|lo|lo|o]l
DNANDINDIO]|NDIW |4

3|5/5(5]<
mﬁ...u...u...uot
=S|lc|lololo|ls |z
o|lc|D|D]|O]|Q
.nmSSS%d
Olo|lolole o
NDlplo|lo|E=]|T
ol=|olo|lc|c|®
[ [ [T A B RTT I =
A B N B wan D wun B wn B e
=
35
(e
@®©
S
@]
<t |O|N|n ™
221222
olo vt |~ |O]|=
n111118
~ ||~ | O
SIEix |22

603111112

S ol || ]|o]|o|o|©

>

RS

= 4

- T

No|ll |~ |N|om | |wv ]

(o]

07/139

Ver. 1.3

253

252

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Inlet manifold S01

Structure

614116-04

Pos. | Part no. Quantity | Description Specification
1 617028 2 | Check valve

2 620397 1| Reducer valve

3 611196 1 [ Relief valve 330 bar

4 620543 1 [Reducer valve

5 601001 3 | Hex plug 1/4”

6 601000 1| Hex plug 1/8”

Ver. 1.3

254

255

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Feed section S02

Ver. 1.3

256

Structure

614115-03

Pos. | Part no. Quantity | Description Specification

1 620377 1 [ Seal kit

2 620590 2 | Solenoid

3 620390 1|Cap

4 620342 1|Cap

5 620345 2 | Orifice @1,2mm

6 620485 1| Spring

7 620454 1| Spool

8 620400 1 [ Relief valve 320 bar

9 620484 1 [ Relief valve 280 bar
257 Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

6

Log Max 4000T
Spare part manual

Hydraulic system

Feed section S03

Ver. 1.3

258

Structure

614114-02

Pos. | Part no. Quantity | Description Specification

1 620377 1 [ Seal kit

2 620390 1| Cap

3 620391 1| Cap

4 620485 1| Spring

5 620454 1 [ Solenoid

6 620400 1 [ Relief valve 320 bar

7 620484 1 [ Relief valve 280 bar
259 Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Knife seciton S04

Structure

614111-02

Pos. | Part no. Quantity | Description Specification
1 620397 2 | Feed reducer

2 620377 1| Seal kit

3 620590 2 | Solenoid

4 620390 1|Cap

5 620342 1|Cap

6 620345 2 | Orifice @1,2mm
7 620392 1| Spring

8 620444 1| Solenoid

9 620510 1 [ Compensator

10 620512 1| Compensator

11 620399 1 [ Relief valve 125 bar
12 620407 1| Relief valve 190 bar

Ver. 1.3

260

261

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

07/135

Log Max 4000T
Spare part manual

Hydraulic system

End section S05

Structure

614110-03

Pos. | Part no. Quantity | Description Specification
1 601000 1 [Hex plug 1/8" R
2 617070 1 [ Check valve kit

3 601004 2 | Hex plug 3/4" R
4 601001 2 | Hex plug 1/4" R
5 601003 1 [Hex plug 1/2" R
6 620426 1 [ Pilot filter cmpl.

7 620417 1 | Pilot reducer 35 bar
8 620418 1| Pilot reducer 35 bar

Ver. 1.3

262

263

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Compensator kit

Structure

620510

Pos. | Part no. Quantity | Description Specification
1 620413 1 [ Compensator spring K

Ver. 1.3

264

265

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Compensator kit

Structure

620512

Pos. | Part no. Quantity | Description Specification
1 620413 1 [ Compensator spring K

Ver. 1.3

266

267

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Feed reducer

Ver. 1.3

268

Structure
620397
Pos. | Part no. Quantity | Description Specification
1 540001 1 [ O-ring 4,1x1,6
2 543022 11 0O-ring 9,5x2,0
269

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Pilot reducer

Structure

620417

Pos. | Part no. Quantity | Description Specification
1 620425 1| Spring 35 bar

Ver. 1.3

270

271

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Pilot reducer

Structure

620418

Pos. | Part no. Quantity | Description Specification
1 620425 1| Spring 35 bar

Ver. 1.3

272

273

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Pilot valve

Ver. 1.3

274

Structure

620590

Pos. | Part no. Quantity | Description Specification

1 620344 1 [ Seal kit

2 501014 1| Screw M4x12 12.9
275

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Reducer valve

Structure

620543

Pos. | Part no. Quantity | Description Specification

1

611309

1| Seal kit

Ver. 1.3

276

277

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Relief valve

Structure

611196

Pos. | Part no. Quantity | Description Specification
1 540047 1 [ O-ring 21,95x1,78

Ver. 1.3

278

279

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Relief valve 125 bar

Structure

620399

Pos. | Part no. Quantity | Description Specification
1 540072 1 [ O-ring 15,3x2,4

Ver. 1.3

280

281

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Relief valve 320 bar

Structure

620400

Pos. | Part no. Quantity | Description Specification
1 540072 1 [ O-ring 15,3x2,4

Ver. 1.3

282

283

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Relief valve 190 bar

Structure

620407

Pos. | Part no. Quantity | Description Specification
1 540072 1 [ O-ring 15,3x2,4

Ver. 1.3

284

285

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Relief valve 280 bar

Structure

620484

Pos. | Part no. Quantity | Description Specification
1 540072 1 [ O-ring 15,3x2,4

Ver. 1.3

286

287

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Cap

Structure

620342

Pos. | Part no. Quantity | Description Specification
1 620379 1 [ Seal kit

2 620446 1| Spool limiter kit

3 501049 2| Screw M6x30 12.9
4 501061 2| Screw M6x100 12.9
5 501014 4 | Screw M4x12 12.9
6 601000 1| Hex plug 1/8”

Ver. 1.3

288

289

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Ver. 1.3

290

Cap

Structure

620390

Pos. | Part no. Quantity | Description Specification

1 620383 1 [ Seal kit

2 501046 3| Screw M6x20 12.9
291

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Cap

Structure

620391

Pos. | Part no. Quantity | Description Specification
1 620379 1 [ Seal kit

Ver. 1.3

292

293

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Hydraulic cyinder

Structure

015462

Pos. [Part no. Quantity | Description Specification
1 015220 1 [ Spherical bushing GE12

2 625004 1 [ Grease nipple M6

3 517214 1| Circlip JV 22

4 620060-KIT 1 [Rod kit

5 620003 1 [ Seal kit

Ver. 1.3

294

295

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Ver. 1.3

296

Hydraulic cylinder
Structure
017909
Pos. | Part no. Quantity | Description Specification
1 620105 1 [ Seal kit
2 620634-KIT 1| Tie rod kit
297

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Ver. 1.3

298

Hydraulic cylinder

Structure

019006

Pos. | Part no. Quantity | Description Specification
10000853 1 [Rod kit

2 517236 1| Circlip SGH 42
10000240 1 GE25L0

299

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Rod kit

Structure

10000843

Pos. | Part no. Quantity | Description Specification
1 10000842 1 [ Seal kit

2 517236 1| Circlip SGH 42

3 10000240 1 [ Spherical bushing GE25L0

Ver. 1.3

300

301

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Hydraulic cylinder

Structure

018986

Pos. | Part no. Quantity | Description Specification
10000242 1 [Rod kit

2 10000240 1 [ Spherical bushing GE25L0
517236 1| Circlip SGH 42

Ver. 1.3

302

303

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Rod kit

Structure

10000242

Pos. | Part no. Quantity | Description Specification
1 10000241 1 [ Seal kit

2 10000240 1 [ Spherical bushing GE25L0

3 517236 1| Circlip SGH 42

Ver. 1.3

304

305

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Hydraulic cylinder

Structure

018995

Pos. | Part no. Quantity | Description Specification
10000261 1 [Rod kit

2 510008 1 [ Spherical bushing GE30-ES
517240 1| Circlip SGH 47

Ver. 1.3

306

307

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Rod kit

Structure

10000261

Pos. | Part no. Quantity | Description Specification
10000241 1 [ Seal kit

2 510008 1 [ Spherical bushing GE30-ES
517240 1| Circlip SGH 47

Ver. 1.3

308

309

Ver. 1.3



Hydraulic system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hydraulic system

Hydraulic cylinder

Structure

018870

Pos. | Part no. Quantity | Description Specification
1 10000366 1 [ Tie rod kit

2 620004 1| Seal kit

Ver. 1.3

310

311

Ver. 1.3



Log Max 4000T

Control m
Spare part manual trol syste

Control system

313 Ver. 1.3



Control system

Log Max 4000T
Spare part manual

08/054

Log Max 4000T - Log Mate 510

Log Max 4000T
Spare part manual

Control system

Log Mate 510 #2

Ver. 1.3

314

Structure

036463-KABEL

Pos. | Part no. Quantity | Description Specification

1 401232 1| Cable 3"

2 401232 1| Cable “4”

3 401232 1| Cable “5”

4 401232 1| Cable “17”

5 401296 1| Cable “1”

6 401296 1| Cable “2"

7 401296 1| Cable “10”

8 401296 1| Cable "9”

9 401232 1| Cable “r’

10 401232 1| Cable “8”

11 401232 1| Cable 6"

12 017324 1| Cable "15/16”

13  |401232 1| Cable “34”

14 1401232 1| Cable “23”

15 1402580 1| Cable “12/13”

16 |402551 1| Cable “14”

17 1402573 1| Cable “20”

18 402573 1| Cable “21”
315 Ver. 1.3



Log Max 4000T Log Max 4000T
Spare part manual Spare part manual

Dasa forester #2

Control system Control system

Structure
034665-KABEL
Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable "3”
2 401232 1| Cable ‘4”
4 3 401232 1| Cable “5”
¥ 4 401232 1| Cable “17”
5 401296 1| Cable “1”
6 401296 1| Cable “2”
7 401296 1| Cable “10”
T 8 401296 1| Cable "9”
“““\,G.;\z n ° 9 401232 1|Cable ‘T
2 m 10 |401232 1| Cable 8"
-3 S/ 1 401232 1| Cable "6”
12 (017324 1| Cable "15/16”
13 1401232 1| Cable “34”
14 1401232 1| Cable “23”
15 [401025 1| Cable “12/13”
16 402554 1| Cable "14”
17 1402573 1| Cable “20”
18 402573 1| Cable “21”

08/055

Log Max 4000T - Dasa Forester

Ver. 1.3 316 317 Ver. 1.3



Control system

Log Max 4000T
Spare part manual

08/054

Log Max 4000T - Log Mate 510

Log Max 4000T
Spare part manual

Control system

Log Mate 500

Structure

036463-KABEL

Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable 3"

2 401232 1| Cable “4”

3 401232 1| Cable “6”

4 401232 1| Cable “17”

5 401296 1| Cable “1”

6 401296 1| Cable “2"

7 401296 1| Cable “10”

8 401296 1| Cable "9”

9 401232 1| Cable “r’

10 401232 1| Cable “8”

11 401232 1| Cable 6"

12 1402580 1| Cable “12/13”
13 401151 1| Sensor cmpl. “14”
14 017324 1| Cable "15/16”
15 402573 1| Cable “20”
16 [402573 1| Cable “21”
17 1401232 1| Cable “23”

Ver. 1.3

318

319

Ver. 1.3



Control system

Log Max 4000T
Spare part manual

Log Max 4000T - Dasa 4/ Cabswin

Log Max 4000T
Spare part manual

Control system

Ver. 1.3

320

Dasa 4 & Cabswin

Structure

006726-KABEL

Pos. | Part no. Quantity | Description Specification

1 014157 1| Cable 3"

2 014158 1| Cable ‘4”

3 014159 1| Cable “5”

4 014300 1| Cable “17”

5 014298 1| Cable “1”

6 014299 1| Cable “2"

7 014174 1| Cable “10”

8 014173 1| Cable "9”

9 014160 1| Cable “7”

10 |014161 1| Cable “8”

11 671270 1| Cable 6"

12 671275 1| Cable “12/13”

13 401151 1| Sensor cmpl. "14”

14 1017324 1| Cable "15/16”

15 (401250 1| Cable “20”

16 (401250 1| Cable “21”

17 |671274 1| Cable “23”
321 Ver. 1.3



Log Max 4000T Log Max 4000T
Spare part manual Spare part manual

Dasa forester

Control system Control system

Structure
034665-KABEL
Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable "3”
2 401232 1| Cable ‘4”
4 3 401232 1| Cable “5”
¥ 4 401232 1| Cable “17”
5 401296 1| Cable “1”
6 401296 1| Cable “2”
7 401296 1| Cable “10”
T 8 401296 1| Cable "9”
“““\,G.;\z n ° 9 401232 1|Cable ‘T
2 m 10 |401232 1| Cable 8"
- S/ 1 401232 1| Cable "6”
12 [401025 1| Cable “12/13”
13 401151 1| Sensor cmpl. "14”
14 1017324 1| Cable "15/16”
15 (402573 1| Cable “20”
16 402573 1| Cable “21”
17 1401232 1| Cable “23”

08/055

Log Max 4000T - Dasa Forester

Ver. 1.3 322 323 Ver. 1.3



Control system

Log Max 4000T
Spare part manual

Log Max 4000T - VU

Log Max 4000T
Spare part manual

Control system

VU

Structure

034668

Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable 3"

2 401232 1| Cable “4”

3 401232 1| Cable “6”

4 401232 1| Cable “17”
5 401296 1| Cable “1”

6 401296 1| Cable “2"

7 401296 1| Cable “10”

8 401296 1| Cable "9”

9 401232 1| Cable “r’

10 401232 1| Cable “8”

11 401232 1| Cable 6"

12 1401025 1| Cable “12/13”
13 401151 1| Sensor cmpl. "14”
14 017324 1| Cable "15/16”
15 1401025 1| Cable “20”
16 [401025 1| Cable “21”
17 401233 1| Cable “23”

Ver. 1.3

324

325

Ver. 1.3



Control system

Log Max 4000T
Spare part manual

Ve

Log Mate 510 Head Module

Log Max 4000T
Spare part manual

Control system

Log Mate 510

Structure

Pos. | Part no. Quantity | Description Specification

1 016852 4 [ Washer

2 402059 4 | Rubber bushing

3 402585 4 | Spacer 6x10 -9

4 502053 4 | Nut M6 Locking FZB

5 016854 1 | Bracket

6 517004 1| Circlip

7 402610 1 [ Term box

8 402086 Req / Erf| Wedge DT06 12 — POL

9 402080 Req / Erf | Connector DT06 — 12SBCEO05
10 |402077 Req / Erf| Plug White / Vit

11 401310 Req / Erf| Cover M12 Female / Hona

Ver. 1.3

326

327

Ver. 1.3



Log Max 4000T Log Max 4000T

Control system Control system

Spare part manual Spare part manual
, Dasa 4 & Cabswin

Structure
006726
Pos. | Part no. Quantity | Description Specification
1 014363 1 [ Bracket
2 517004 1| Lock ring
3 501028 10 [ Screw M5x16 12.9
4 014250 1 [ Bracket
5 504019 4 | Screw M5x16 10.9
6 7032410 1| Box yellow D4CU
7 501104 1| Screw M10x140 12.9
8 503057 1 [ Washer NL10
9 7009847 1 (Box red D418
10 7009845 1| Box blue D408D
11 7009846 1|Box green D408A

Log Max DASA 4/ Cabswin

Ver. 1.3 328 329 Ver. 1.3



Control system

Log Max 4000T
Spare part manual

Log Max DASA Forester

Log Max 4000T
Spare part manual

Control system

Dasa forester

Ver. 1.3

330

Structure
034665
Pos. [Part no. Quantity | Description Specification
1 517004 1| Lock ring
2 501049 4 [ Screw MC6S M6x30 12.9
3 502053 4 | Nut M6 Locking FZB
4 017555 1 | Bracket
5 7037701-R 1 | Input box Red / Réd
6 7037700-R 1| Output box Green / Gron
331 Ver. 1.3



Control system

Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Control system

VU

Structure

034668

Pos. | Part no. Quantity | Description Specification
1 517004 1| Lock ring

2 014360 1 | Bracket

3 501015 4 [ Screw M4x16 12.9
4 402205 1 [ Term. box

Ver. 1.3

332

333

Ver. 1.3



Control system

Log Max 4000T
Spare part manual

Log Maxai VU

449

Log Max 4000T
Spare part manual

Control system

Connection box VU

Structure
034668
Pos. | Part no. Quantity | Description Specification
1 402205 1 [ Term. box
013207 1| Terminal cmpl
2 4010542 1 [ Rail TS15 L=200 mm
3 500513 2| Screw MCS 4x5
4 402014 2| Screw M4x15
5 4010711 2 | Plug PG 16
6 4010631 2| Cable sleeve PG 11
7 4010601 1| Cable sleeve PG 7
8 4010931 1 [ Cable sleeve PG 9
9 4011571 5| Cable sleeve PG 16
10 4010961 4 | Cable sealing PG 16 3x6 mm
11 401296 4 | Cable with conn. L-90
12 401232 8 | Cable with conn. 1.5m
13 503003 1 [ Washer FZB 5,3x10x1,0
14 012605 1 [ Ground wire
15 4010512 26 | Terminal AKZ 2.5
16 4010522 1| End cover AKZ 2.5
17 4011012 4 | Ground connector
18 14010582 1 [ Jumper AKZ 4
19 500530 1| Screw 5x6
20 |500532 2 | Screw 5x10
23 502003 2 | Nut M5

Ver. 1.3

334

335

Ver. 1.3



Log Max 4000T

Hose kits
Spare part manual

Hose kits

337 Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

JSC LG8 NA Ied G8¢ uur 00¢ TZTT09 TGTTO09 I35 90- dsd g "TAD TooUM - sesi
¢L0ST9 uw8/€ uur g9 ¢ TZCTT09 9LTTO09 S% 90- dsd I03eTNUNDOOY 7SZLY9
0S¢ LG8 NH Iedq G8¢ uur QLY TZTTO09 87TTO09 ofueg 90- dsd T Io3ou ISTTOd ¥
¢LOST9 uw8/€ uu 8TS TCZTT09 87 TT09 olueqg 90- dsd Tdd TS PIOFTUBN "d TGTL¥®9
0SC LG8 NH Iedq 0GF uur 06¢ GZTTO09 €E€GTO09 06 90- dsd I03eTNUNDOOY
,00T TLOSTO uwb /T uur Oy € GZTTO09 OLTTO9 06 #0- dsd TGY PTOJTUBRN "1 ESCLY9
0S¢ LG8 NH Ieq 0G¥ w09 L GZTTO09 09TT09 06 70- dsd Sd PTOJFITUBKW T
,0GT TLOSTO uwb/T uur T8 GCTTO09 09TT09 06 70- dsd ¢Wd TS PTOJFTUBN °"d CSCLY9
0S¢ LS8 NA Iedq 0GP s 0gEy GZTTO09 7ZST09 "XH "I3S F0- S4AYE0
TLOSTO uwb/T €87 GZTTO09 67TT09 ofueg y0- dsSd Juel TTIO poSTlq ATV SYTLYO
O0SZ LG8 NH Ied 0GP s 080T GZTTO09 TZST09 *13S 70— SAdO0 g "TAD yutTT BUTTT=4
TLOSTO uw? /T i 9¢TT GCTTO09 ¢CST09 06 70— SA9O €d PTOFTUBN °T vrTLY9
JSC LS8 NA Ied 0GP uur OG0T GZTTO9 TZST09 I35 70— S4dd0 ¥ "TAD utT butrrred
TLOSTO uw?/1 wu 960T GZTTO09 ¢CST09 06 70- SAd0 €EY PTOJFTUBKW T CVTLY9
JSC LS8 NA Ied 0GP uur 0c0T GCTTO09 TZST09 “13S 70— SAHO0 ¥ "TAD o3Tuy o7
TLOSTO uwb? /T uur 990 T GCTTO09 ¢CST09 06 70- SAd0 ¢Y PTOFTUBN T IvILYO
0S¢ LS8 NA Ieq 0G¥ uur 0c0T GCZTT09 TZST09 "13S 70— SAdO0 g "TAD o3Ftuy o7
TLOGTO uwb /1 uur 990T GCZTT09 ¢CST09 06 70- SAd0 ¢d PTOFTUBRW "1 OVTLYO
OS¢ LS8 NH Ieq 0G7F uur 00§ GZTT09 67TT09 olueg p0- dsd ¥ “TAD uwxe ISTTOY 1T
TLOST9 uw? /T uur zGqg GZTT09 ¢ZST09 06 70- SAd0 £€yd PTOFTURW T 9€TLY9
OS¢ LS8 NH Ieq 0G¥ uur 0GL GZTTO09 TZST09 *I3S 70- SAdO d "TAD wie ISTTOY 1
TLOGTO uwb/7 uw 96 L GZTT09 ZZST09 06 70- SAd90 VY DTOFTUBKN "1 GETLY9
pxenb ssoH pxepuels butjey -seaqg and z buragta Z uoT3d3UUOo)| ‘ou SSOoH
930N ‘ou jxedg 9ZTS Te3oqL ou 3TEQ | Tou 3IBd 1 butiata 1 UOT3O3Uuo)
odX3 ssoy yzbuel |seTniasa sbutiaTa SUOT3O9UU0)
ur-bntd O0EM = Id40dAM | roddn = *n | Te3OL = 305 | Juswiesay dwnis = -wiesal dunis | 3ybreIls = I35 | SNOSSY Ieg MBS = Y¥dS
IUDTY = Y | JIo0onpay = "pay | DbuTriey sansseid = buriey  saad | Isqunu = °"ON | [e9yM burtansesy = T99UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = °T | TeUILSIXH = X9 | ISPUTITAD = *TAD | xoj3owetp dwuti) = -dwrta)d
PI0TIZ “A GLO0FZ °‘Ou pesSH woxdg
GLOO0¥Z/00TILY9 "ON 3IxB4 3T ©SOH [easuod

uo =benbueq

DSZ LG8 NH Ieq QG¥ uur 0G8 GZTT09 671109 ofueg y0- dsd| Vv "TAD wae a97T09 Y
.06 TLOSTY Wb/ uw Z06 GZTT09 2ZST09 06 70— SJ4d0 Tpd PTOFTUCW T PETLYO
JSZ LG8 NHI Ieq QGy ww 0L0T GZTTO09 TZST09 *I3S $0- SA¥O| g “TAD uwxe ISTTOY ¥
TLOGTY ub/T uw 9TTT GZTT09 ZZST109 06 70— SJAdJ0 €YY PTOJTUBK "1 €ETLYO
DSZ LG8 NHI Teq 0GW uwr 08¢ GZTTO09 6VTT09 ofued y0- dsd ¥ "TAD °FTUy 1
TLOGTO Wb/ ww [ Zf GZTT09 TZST09 "I3S $0- SAI0 ¥V §S PIOFTUBW Y ZETLVO
DSZ LG8 NHI Ieq 0GF w00 L GZTTO09 67 TT09 ofued y0- dsd ¥ "TAD =FTuy Y
206 TLOGTO wb/T ey GZTT09 ZZGT09 06 70— SJII0 ¥V 7S PIOFTUBW Y TETLYY
DSZ LG8 NdI Ieq 0GF uw 062 GZTITO09 6VTT09 ofued y0- dsd g "TAD oFTuyM -1
TLOGT9 wb/T ww L e€ GZTT09 TZST09 *I3S $0- SAI0 d S PTOJTUBW "V 0ETLY9
DSz LG8 NdI Ieq QGy ww 09¢€ GZTT09 ZZGT09 06 70— Sdd0 g "TAd oJTuM Y
TLOST9 ub/T uw QT GZTT09 2ZST09 06 ¥0- SJdd0 d S PTOFTUBW "Y 6ZTLY9
DSz LG8 NH 1eq QGy uw 09T GZTTO09 TZST09 *I3S p0- Sdd0 Zd 3utog 3ss9]
TLOGT9 wb/T uu 90¢ GZTT09 2ZST09 06 70— SJdd0 ¢d PTOFTUeN "1 LTTLY9
DSz LG8 NH Ieq QGy uw Qf T GZTTO09 TZST09 *I3S $0- SAI0 WS 3JuTod 3s3L
TLOGT9 wlb/T uw 987 GZTT09 2ZST09 06 ¥0- Sdd0 WS PTOJTUBK 1T 9ZTLY9
DST LG8 NdH 1eq 06¢ uur Qg7 6€GT09 TEGTO9 ofueg zo- dsdg "TAO ezTuy -oT
.06 T60GT9 wb/1 uu 0zT 6€GT09 TEST09 ofueg z0- dsd sweIy STOY SSEaIH 8GTLY9
J030W ISTTOY
ul ur 009 prenb osoH TG0GT9
*TAD UTT burTTad
ub/€ ww 0% pxenb osoy 670GT9
pxenb ssoH paepue3s butyey -ssag and z buraata Z UoT3dsuuo)| ‘Ou SSOH
930N ‘ou jIeg 9ZTS Te3oqL oW 3TBA | ToU 3IBd 1 but3ata 1 uoT3OaUuUo)
odA3 ssoy yabus ([soTnaasg sbutjyaTd SUOT3O9UU0)
ur-6n1d OEM = I40dEM | x=ddn = *n | Te3OL = 305 | 3juswiesxl dwunis = ‘wiesay dwunis | 3ybrexls = "I3S | ondsey Ieg MBS = YdS
AUDTY = Y | TIo0onpoyY = "poy | DuTley L2anssailg = DUuTley °S9Ig | ISqUWNU = °"ON | T[o99UM buTaInsesy = [o99YM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpUuTTAD = "TAD | I93sweTp dwti)d = -~dwuta)
VIOTIZ "A GLOOFZ ‘ou pesH woxd
SLOOVZ/00TILY9 "ON 3IxB4 3T ©SOH [eaouod

uo Sbenbuet

Ver. 1.3

339

338

Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

J0SC LS8 NA Iedq G8¢ uur 0% LT TCZTT09 TPST09 I35 90- S4dd0 STded OTIJOSTH
L'0Z ~dwtId ¢L0ST9 u8/€ uar O08LT TCTT09 TPST09 I35 90- SAd0 9S0Y SAT309301d 980LYV9
OS¢ LS8 NH Ieq G8¢ uur 0GTZC TZTT09 TFPSTO09 *I3S 90- SA¥O0 ¢L PTOFTUBRW
¢L0ST9 u8/€ uu TOZcC TZTT09 ¢vST09 06 90- S4AdO GL PTOFTUBW °T G80LY9
0S¢ LS8 NH Ieq G8¢ uur Q08T TZTT09 TPSTO09 *I3S 90- S4¥O0 ¢d PTOFTUBRW
ZL0ST9 uw8/€ ur yy8T TZTT09 87 TT09 ofued 90- dsd €Wd TS DPTOFTUBW "o 780L¥9
OS¢ LS8 NH Ieq 0G7F uur QTE GZTT09 TZSTO09 *I3S 70- SAd0 g I9puTTiD ¥
TLOSTO uwb /T uur 9G¢g GZTT09 ¢ZST09 06 70- SAdO Y PTOFTUBK €80LY9
0SZ LG8 NI Ieq 0G¥ uur 0gT GZTT09 67TT09 ofueg y0- dsd ¥ ISPUTTAD "
TLOSTO uwb /1 uu 28T SCZTT09 ¢CST09 06 70- SAd0 d PTOJTUBNK ¢80L¥9
OS¢ LG8 NH Ieq 0GP - 06S GZTT09 TZSTO09 *I3S 70- S4Ad0 g I9pUuTTAD 7T
TLOSTO uwb /T wuur TE9 SCTT09 TZST09 "I3S 70- SAdO0 Y PTOFTUBK T80L¥9
0SZ LS8 NI Ieq QG¥ uu 08¢ GZTT09 67TT09 ofueg y0- dsd ¥ JISPUTTAD "1
TLOSTO uwb/T L7 GCTTO09 TZST09 "13S 70— SAdO0 d PTOJTUBNW 080L¥%9
paxenb asoH paepue3s butyey -ssag nd Z butiata Z uoT3dauuo)| "ou SSOoH
930N ‘ou 3xeg 9ZTS Te3od oW AR | o 3IEd 1 butaata 1 uoT3O{UU0)
odk3 ssoH yabuer ([ssTnaasg sbut3ayTta SUOT3O9UuU0)
ur-bntd O0EM = Id40dAM | roddn = *n | Te3OL = 305 | 3Juswiesay dwnis = -wiesal dunis | 3ybreIlS = I35 | SNOSSY Ieg MBS = Y¥dS
IUDTY = Y | Io0onpay = "payY | DbuTriey sansseid = butriey °saad | Isqunu = °"ON | T[e9yM burtansesH = [S9UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = °T | TeUuI=IXH = X9 | ISPUTITAD = *TAD | xoj3sowetp dwuti) = -dwTta)d
PIOTIZ "A 10007 °"ou peSH woxjg

T000¥Z/700LY9 'ON 3IxBd
uo =benbuet

JS¢ LS8 NA Ieq OTv uw 088 6LST09 TLSTO9 06 0T- Sd490 g Iojouw ISTTOY "1
056¢C LEOSTY u8/S uw /.6 6LST09 TLSTO9 06 0T— S.J4¥0 d €S PTOJFTUBN °H SO9TLV9
0S¢ LS8 NA Ieq 0T1¥ uw 019 6LST09 TLSTO9 06 0T- Sdd0 T I030W ISTTOd °d
5G9 LEOSTO u8/S uw 0L 6LST09 TLSTO9 06 0T—- SJd¥0 d ¢S PTOJTUBW 'Y FOTLYO
0S¢ LS8 NA Ieq OTF uw 096G 6LST09 TLSTO9 06 0T- SdY90 d Iojou ISTTOY °d
0L LEOSTO u8/S uw 759 6LST09 TLSTO9 06 0T- S4d0 Y ¢S PIOFTUBW ¥ €E9TLVI
DSZ LS8 NH Ieq 0TV w076 6LST09 TLSTO9 06 0T- SJdY0 T I030W ISTTOAd "1
,56¢C LEOSTO u8/S uur 700T 6LST09 TLSTO09 06 0T- SAY90 Y €S PTOFTUBW ¥ C9TLV9
OSC LG8 NA Ieq Gp¢ uw 0ZT ¢CTT09 78TTO09 ofueg go- dsd L PTOFTUEBW 1T
€LO0STY wl/T U L LT ¢CcTT09 660T09 ‘I35 80— SA¥O €L TS PTOFTUBN °d 6ETLY9
JSC LS8 NA Ieq Gve wur OTT ZCTT09 78TT09 ofueg go- dsd d PTOFTUBK "1
€L0ST9 wl/T wu /9T ZCTT09 660T09 *I3S 80— SAd0 dd IS PTOFTUBW "d 8ETLVI
OS¢ LS8 NH Ieq G8¢ uur Q8L TZTT09 87V TTO09 ofuedg 90- dsd ¥a Io3o0w ISTTOY 1T
¢LOSTY9 u8/€ uw 0S8 TZTT09 SYST09 G 90- S4d0 2dd TS PTOFTUBW "o 8SZLV9
JSC LS8 NA Ieq 98¢ wur QLT TCTT09 ¢vST09 06 90- Sd¥0 I03eTNUNOOY
,0¢C ¢LOSTI9 u8/€ W LEZ TZTT09 8V TT09 ofuedg 90- dsd chd PTOFTUBW "I LSTLY9
OS¢ LS8 NdA Ieq Gg8¢ uw 0¢c TCTT09 S¥STO09 GF 90- S4¥0 2dd TS PIOITUBW ¥
¢LOSTY9 u8/€ uu 06¢ TCTTO09 TPSTO09 ‘I35 90— S4¥O0 dd PTOFTUBW T 9GCLY9
OS¢ LS8 NdA Ieq Gg¢ w009 TCTTO09 9¢TT09 ofued y0- dsd Gd PTOFTUeBNW "1
CLOGTI9 u8/€ W GG9 TZTT09 TSTT09 135S 90- dsd v "TAD T®9ym "sesy GGCLY9
pxenb ssoH paepuels butjey -seag and Z butaata Z UOT3DO9UUOD| "OU SSOH
930N ‘ou jaeg 9ZTS Te3oq ou 3IBQ | Tou 3IBd 1 butiata T UOT3OdUUO)
odX3 esoH yjbuer |[seTnxasg sbuTtjyaTa SUOT3DO9UU0)
ur-6nTd 0IM = IJoEM | raddn = o | Te3ol = ‘30l | 3Juswiesal dumis = -wiesrl dwnls | 1ybTeIAS = ‘I35 | Snossy Ieg MBS = ¥dS
JybTY = ¥ | JIo0onpay = "poy | Dburiey Lsanssoad = HuTley *SL2Id | I9qUNU = °"ON | [e9UM DUTINSES = TO9UYM - Sesn
PTIOJITUBN = °“TUPK | ISMOT = *OT | 3IST = °T | TeUILSIXH = °"XH | ISPUTITAD = *TAD | xojswetp dwuti) = -“dwIta)d
PTOTIZ “A GLO0FZ °"ou pesSH woxj
SLO0¥Z/00TIL¥9 "ON 3IxEd 3T ©SOH [easued

uo Sbenbuet

Ver. 1.3

341

340

Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

O0S¢C LG8 NH Ieqd 0G¥ uu 08¢ GZTTO09 ¢CST09 06 70— SA¥O g I9putTiD Y
TLOSTO uwb?/T uu 97% GZTTO09 TZST09 "I3S 70— SAd0 T1dY DPTOJFTUEBRW 6LTLYO
OS¢ LG8 NH 1eq G8€ s 08T TCZTT09 T?ST09 I35 90- SAd0 STded OTIJOSTH
0‘zz -dwtap ¢L0ST9 u8/€ TCZTT09 T7ST09 I35 90- SAd0 9S50y 9AT30930dd 8LTLY9
0S¢ LS8 NA IB8q S8¢ uur 088T TCZTT09 TPSTO09 I35 90- S4dd0 d PTOFTUBK
¢LOGTO uw8/€ w726 T TZTT09 8V TT0O9 ofued 90- dsd ENd TS PTOFTUBN °"d LLTLYO
OS¢ LS8 NH Ieq G8¢ uur 0Zee TZTT09 TFPSTO09 *I3S 90- Sd¥O0 L PTOJFTUBK
¢L0ST9 uw8/€ s TLEC TZTT09 ¢7ST09 06 90- S4AdO GL PTOFTUBW °T 9LTLY9
JS¢ LS8 NA Ieq 0G¥p uur 08T GZTT09 ¢ZST09 06 70- SAdO0 (d) g xo3e3joy
TLOSTO9 uwb /1 - Zee GZTT09 6VTT09 olueg p0- dsd Yd PTOFTUBK SLTLY9
JS¢ LS8 NH Ieq 0G7F - gge GZTT09 ¢ZST09 06 70- SAdO (T) ¥ x03e30y
TLOST9 uwb /T - ZLZ GZTT09 67TT09 olueg p0- dsd dd PTOJTUBK VLTLY9
JS¢ LS8 NA Ieq 0GP e 06¢ GZTT09 ¢ZST09 06 ¥0- S4490 ¥ ISPUTITAD Y
TLOSTO uwb/T 2y e GZTTO09 67TT09 olueg p0- dsd TYY DTOFTUBK CLTLY9
DSZ LS8 NI Ieq 0S¥ ur 0gy GZTTO9 6VTT09 ofueg y0- dsd d I9puTTAD 1
TLOSTO uwb /T /9% GCTTO09 TZST09 I35 70- SAdO0 ¢dY DPTOFTUBKW TLTLY9
DSZ LG8 Nd Ieq QG¥ ur 09¢ GZTT09 67TT09 ofueg y0- dsd ¥ ISPUTTAD "1
TLOSTO uwb/T wuw gTe GCTTO09 67TT09 olueg p0o- dsd CYY PTOJFTUBKW OLTLY9
U.H.ﬂn.—m ©SOH pxepUR]S .mﬁ._uu..mm *s9ad anp Z .mﬂ._uu-u.._.u.m Z UoT3d3uuo)| "ou SSOH
930N ‘ou jxeg 9ZTS Te3oL OU 3IBA | Tou 3IEd 1 butaata 1 UOT3O3Uuo)
odA3 ssoH yzbue |[ssTnaasg sbut3ayTta SUOT3O9UU0)
ur-bnid oIM = I140dAM | roddpn = | Te3ol = -305 | 3uswiesaxl dunig ‘wieoxl dwnig | 3ybrexls = | osnosoy ed MeS = ¥4dS
IUDTY = "9 | Io0onpay = "payY | DbuTriey sansseid = buriey °saag | Isqunu = °"ON | [o9yM burtansesy = TS9UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = *T | TeUISIXH = °"XH | ISPUTITAD = *TAD | xoj3owetp dwuti) = -dwrta)d
PTOTIZ "A €000 °‘'Ou peSH woxJg
€0007Z/€E0TLY9 'ON 3IBg
uo =benbueq
0S¢ LG8 NH Iedq G8¢ uur QT8T TZTTO09 87 TT09 olfueqg 90- dsd Gdd PTOFTUBKN ¥
¢L0OST9 uw8/€ uur 868 T TZTT09 8V TT09 olueg 90- dsg g xo30u meg 87 ZL¥9
JS¢C LS8 NA Iedq 0GF uur 0T9T GZTTO09 TZST09 *I3S 70— SAd0 g "TAD peeF 1eQq MES
TLOSTO uwb/T uur 9G9 T GZTTO09 ¢CST09 06 70- S4AY90 TV DPTOJFTUBN °T 00ZL¥%9
0S¢ LG8 NH Iedq 0GP uur 08ET GZTTO09 TZGT09 "I31S 70— SA¥O0 ¥ "TAD pes3 aeq mes
TLOSTO uwb /T i 97y T GCTTO09 ¢CST09 06 70- S4A490 Td PTOFTUBN °T 66TLYVO
0S¢ LS8 NA Iedq 08¢ wu OTET €CTTO09 782109 "13S ¢T1- S4Ad0 g Iojow meg
7L0GST9 ub /€ ur 9Ty T €CTT09 LLETO9 o977 CT- 5440 7L TS PTOJFTUBWN Y 86TL¥VO
JSC LS8 NH Ieq GLE wur OT€E TLETO9 782109 "I3S ¢T1- SdAd0 Y I03j0wW Mmeg
S00ST9 uwb?/€ i 9TY TLETO9 LLETO9 oG7 CT- 54490 dS SATBA JO3j0W Meg L6TLY9
JSC LS8 NA Iedq GLE uur QL% TLETO9 782109 "13S ¢1- S4Ad0 d SATBA JO30W Meg
S00ST9 uwbv/€ uur 9/9 TLETOO9 LLETO9 o677 CT- 54490 Mmesd TS DPTOJFTUBW "d 96TLV9
OST LG8 NH IBd 06¢C uur 00€ 6ESGTO9 ¢CST09 06 70— SAHO I Xojow meg
T60GT9 uwb? /T wur 9% € 6EGTO09 TZST09 I35 70- SAdO0 Suwely STO0Y 9SeSID 09TLV9
OST LG8 NA Ied 06¢C uur 0gg 6E€GTO09 ¢C¢ST09 06 70— SAHO0 ¥ Iojou meg
,087T T60ST9 ub/T U Z6g 6EGT09 GZGT09 Gy ¥0- SA¥O Aseoxn Asey 6GTLYY
paenb SsoH paepuels butyey -seag and Z butaata ¢ uoT3dauuo)| ‘ou SSOH
930N ‘ou jxedg 9ZTS Te3o5L oW 3B | ToU 3IRd 1 but3ata 1 uoT3OaUuUo)
odX3 sson yabus ([soTnaasg sbutjyaTd SUOT3O9UU0)
ur-6nTd 0dM = I40dAM | xoddn = | Te3ol = "305L | 3uswiesiy dunigs rwiesxl dunis | 3ybreals = | enossy Jed mes = ¥dsS
AUDTY = Y | TIo0onpoyY = "poy | DuTley L2anssailg = DUuTley °S9Ig | ISqUWNU = °"ON | T[o99UM buTaInsesy = [o99YM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpUuTTAD = "TAD | I93sweTp dwti)d = -~dwuta)
PIOTTIZ "A 200z "ou pesSH woxdg
Zv00¥Z/Z0TLY9 "ON 3xed OOT - 8TIC MeS

uo Sbenbuet

Ver. 1.3

343

342

Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

0S¢ LG8 NA Ieq G8¢ uur 0gw TCTT09 S¥STO09 G 90- S4I¥0 ¢da 9ds
¢L0STH9 uw8/€ ul £€6% TCTT09 T7ST09 "I3S 90- SAd40 Tdd " Tuew ISUOTSUS], EECLYO
OS¢ LG8 NH Ied G8¢€ uwr 0G9T TCZTT09 T7ST09 *13S 90- SA¥O g "TAD mes
¢L0ST9 u8/€ ur €0LT TZTT09 EVSTO09 06 90- SAdO 4 I030W mes CECLY
O0S¢C LG8 NH Ieq G8¢ uur 0% 6 TCZTT09 T?PST09 "13S 90- SA¥O ¥ " TAD meg
¢L0ST9 uw8/€ s €001 TCTT09 S7ST09 S¥ 90- SA¥O Y 49ds TECLYO
OS¢ LG8 NH 1eq G8€ uur 06¢ TCZTT09 T?ST09 “13S 90- SA¥O0 d xojow meg
¢L0ST9 u8/€ uur £G¢ TCZTT09 S7ST09 S¥ 90- SAYO d dds 0€ECLYO
0S¢ LS8 NA Ied 08¢ uur 08TT €CTTO9 LLETO9 oGV CT- Sd440 g I0ojow meg
7L0GTO ub /€ uur 98¢CT €CTT09 78CT09 "I3S ¢T- SA¥O 7L TS PTOFTUBW "d 7TCLYO
OS¢ LS8 NH Ieq GLE uur 068 TLETO9 782109 *I3S ZT- Sdd¥0 Y I030W Mmeg
S00ST9 ub /€ uu 966 TLETO9 LLETO9 oGV CT- S4490 Mmesd TS PTOFTUBW “d S0CLY9
OST LS8 NH Ieq 06¢C wu 00¢ 6€GT09 CZST09 06 70- S4¥0 S I03jou MES
T60ST9 uwb /1 uur 0Geg 6€GT09 ¢ZST09 06 70- SAd0 L0d PTOJTUBRW "P3Y TO9TLY9
OST LG8 NH Ieq 06¢ wur 00€¢ 6EGT09 CZST09 06 70- S4¥0 I 030w Mmes
T60ST9 uwb /T uu 9y e 6€GST09 TZST09 *I3S 0- SAd0 Suely STOY I3SBIID 09TL¥%9
JOST LS8 NA Ieq 06c¢ uur 0gs 6€GT09 ¢ZST09 06 70- SAd0 d Iojou meg
,087T T60ST9 ub /T W 769 6EGT09 GZST09 Gy v0- Sd¥O Ases1n Aseqd 6GTLYY
JOST LS8 NH IBd 06¢ s OLTT 6ESTO9 GZSTO09 ¥ ¥0- SA40 Sd PTIOITUBK P39
T60ST9 uwb /T uur ZgecT 6€GST09 CeS 1LY 06 70- SAJ0 T1Sd TS PTOFTUBN "d 8CTLV9
JSZ LS8 NH Ieq Gg8¢ ww QTT TZTTO09 ZPST09 06 90- Sd¥0 a Iojow meg
¢LOST9 uw8/¢ wu G9 T TZTT09 87TT09 ofueg 90- dsd ¢dd PTOFTUBN "DP3Y €CTLY9
pxenb ssoH paepuels butjey -seag and Zz buraata Z uoT3d3uUuUo)| ‘ou SSoH
930N ‘ou jxedg 9ZTS Te3oqL ou 3IEQ | Tou 3IBd 1 butiata 1 UOT3O3Uuo)
odA3 ssoH yzbue |[ssTnaasg sbut3ayTta SUOT3O9UU0)
ur-bnid oIM = I140dAM | roddpn = | Te3ol = -305 | 3uswiesaxl dunig ‘wieoxl dwnig | 3ybrexls = | osnosoy ed MeS = ¥4dS
IUDTY = "9 | Io0onpay = "payY | DbuTriey sansseid = buriey °saag | Isqunu = °"ON | [o9yM burtansesy = TS9UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = *T | TeUISIXH = °"XH | ISPUTITAD = *TAD | xoj3owetp dwuti) = -dwrta)d
PI0TIZ “A 12002 °"Ou peSH woxg
1200%2/SO0TLY9 "ON 3xed InD-SnaJ 8TE MeS
uo =benbueq
JS¢C LS8 NA Iedq 0GP wu 0T9T GZTT09 TZST09 “131S 70— SAdO0 g "TAD pee3 aeQq MES
TLOGTO ub /1 uur 969 T SZTT09 ¢ZST09 06 ¥0- Sd4d90 Y PTOJTUBW "1 00ZL¥9
0S¢ LG8 NH Ieq 0G¥v uu 08€ET GZTT09 TZGST09 *I3S 70- SAY90 ¥ " TAD pes3y Ieq MES
TLOSTO uwb /T uu 9Zy T GZTTO09 ¢ZST09 06 ¥0- Sd4d90 Td PTOFTUBN °T 66TLYV9
JSC LS8 NH Iedq 08¢ s 0TET €CTT09 782109 "I31S ¢T1- SAd¥O0 g Iojou meg
7L0ST9 ub /€ uu 9Ty T €CTT09 LLETO9 oGV CT- S4490 7L TS PTOJTUBKN Y 86TLYV9
0S¢ LG8 NH Ieq GLE uu 0TE TLETO9 782109 "I31S ¢T- SddO0 Y Io03jo0ow meg
S00ST9 uwb /€ uu 9Ty TLETO9 LLETO9 oG C¢T- SA90 dS SATeA JO30W Meg L6TLY9
JSC LS8 NA Ieq GLE s QLY TLETO9 78CT09 *I3S ¢T1- SsAd0 d SATBA JI030U MegS
SG00ST9 uwb /€ uur 9.9 TLETO9 LLETO9 ,G7 CT- 5440 Mmesd TS PTOJFTUBWN Y 96TLV9
OST LG8 NH Ied 06¢ s 00€ 6ESTO09 ¢CST09 06 70- S4A¥O S Io30w meg
T60ST9 uwb/T uu 0G¢€ 6EGTO09 ¢CST09 06 70- S4A490 L0d PTOJITUBN "PSY TOTLY9
OST LS8 NA Ied 06¢C s 00€ 6ESTO9 ¢CST09 06 70- SA9O0 I Iojow meg
T60ST9 uwb/T i 9y ¢ 6ESTO09 TZST09 "I3S 70— SAH0 Sueli STOY 3Se3ID 09TL¥%9
OST LS8 NA IBd 06¢ i 0eS 6ESTO9 ¢CST09 06 70- SAHO g I03j0u Mmeg
T60ST9 uw?/T ulr Z26S 6EGTO09 GZST09 G7 #0- SAd0 Asesin Aseqm 6GTLYVO
OST LG8 NA Ied 06¢ wur OLTT 6E€STO9 GZSTO09 Sv 70- SAdd0 Sd PTOFITUBK "PSd
T60GT9 uw? /1 wu ZeZ2T 6EGT09 ¢CST09 06 70— SAAO 15d TS PTOJFTUBW "d 8CTLV9
OS¢ LG8 NH Ied G8¢E wur 0LGT TCTT09 87TT09 ofueg 90- dsd Tdd PTIOFTUBW °“P=d
¢L0ST9 u8/€ wur 7 T9T TCTT09 T7ST09 I35 90- SAd0 Gdd TS PTOJFTUBW "o GCTLV9
OS¢ LS8 NA Ied G8¢ uur OTT TCTT09 ¢7ST09 06 90- SA4O a xojow meg
¢L0ST9 u8/€ uur g9 T TCTT09 87TT09 ofueg 90- dsd 2dd PTOFTUBW "PaYd €ECTLY9
paenb SsoH paepuels butyey -seag and Z butaata ¢ uoT3dauuo)| ‘ou SSOH
930N ‘ou jxedg 9ZTS Te3o5L oW 3B | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabus ([soTnaasg sbutjyaTd SUOT3O9UU0)
ur-6nTd 0dM = I40dAM | xoddn = | Te3ol = "305L | 3uswiesiy dunigs rwiesxl dunis | 3ybreals = | enossy Jed mes = ¥dsS
AUDTY = Y | TIo0onpoyY = "poy | DuTley L2anssailg = DUuTley °S9Ig | ISqUWNU = °"ON | T[o99UM buTaInsesy = [o99YM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpUuTTAD = "TAD | I93sweTp dwti)d = -~dwuta)
PIOTTIZ "A 12002 °"ou peSH woxdg

T200¥Z/¥0TILY9 "ON 3xed

uo Sbenbuet

5561 -

8Tt MBS

Ver. 1.3

345

344

Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

O0S¢C LG8 NH Iedq G8¢ s OTL TCZTT09 S¥ST09 G¥% 90— S440 2da dds
,08T ¢L0ST9 u8/€ w78 . TCTT09 C¢7ST09 06 90— S4490 ¥dq Iojou meg SECLYO
OS¢ LG8 NH 1eq G8€ s 0€0T TCZTT09 8VTTO9 olfueqg 90- dsd Gdd PTIOFTUBN “d
¢L0ST9 u8/€ w7 L0T TCZTT09 T7ST09 I35 90- SAd0 Tdd 9ds VECLYO
J0SC LS8 NA Iedq G8¢ uur 0G9T TCZTT09 TPST09 *I3S 90- SAY90 d "TAD mes
¢L0ST9 u8/€ e €0LT TCTT09 EVSTO09 06 90- SA¥O 4 JI030W meg cECLY
OS¢ LS8 NH Ieq G8¢ - 0% 6 TZTT09 TFPSTO09 *I3S 90- SAYd0 v " TAD megs
¢L0ST9 u8/€ uur 00T TZTT09 S7ST09 S% 90- S4d90 Y 49ds TECLYO
JS¢ LS8 NA Ieq G8¢ uur 06¢ TZTT09 T?PST09 *I3S 90- S4¥O0 4 1030w Mmeg
¢L0ST9 u8/€ uur €G¢g TZTT09 S7ST09 S 90- SA¥O0 d dds 0€CLY9
OS¢ LS8 NH Ieq 08¢ uur 08TT €CTTO09 LLETO9 oG7 CT- Sd490 d xojow meg
7L0ST9 uwb /€ uur 98¢ T €CTT09 782109 "I3S ¢T- SAd0 7L TS DPTOFTUBW " vIZLY9
0S¢ LG8 NH Ieq GLE uur 068 TLETO9 78CZT09 "I3S ¢T1- S4dd0 Y Iojou meg
S00ST9 uwb/€ uul 966 TLETO9 LLETO9 ,G7 C¢T- SA90 Mmesd TS PTOFTUBW "o S0CLY9
JOST LS8 NH Ieq 06¢ uur 00€ 6€GT09 ¢eS 1LY 06 70- SAd0 I Iojow meg
T60ST9 uwb /T uur 9y € 6€ST09 TZST09 I35 70- SAdO0 Suely STOY SSBIID 09TL¥9
JOST LG8 NA Ieq 06¢ uw €S 6€GT09 ¢CST09 06 70- SAd0 d Io3jou meg
,08T 160519 ub/1 Ui 764G 6€ST09 GZST09 G¥ $0- SAYO Asesi1n Asey 6GTLY9
paxenb asoH paepue3s butyey -saag nd Z butiata Z uoT3dauuo)| "ou SSOoH
930N ‘ou 3xeg 9ZTS Te3od OU AR | o 3aEd 1 butaata 1 uoT3O{UU0)
odk3 ssoH yabuer (ssTnaasg sbut3ayTta SUOT3O9UU0)
ur-bnTd O0EM = Id40dAM | roddn = *n | Te3OL = "305 | 3Juswiesay dwnis = -wiesxal dunis | 3ybTeIlS = I35 | SNOSSY Ieg MBS = Y¥dS
IUDTY = "9 | Io0onpay = "payY | DbuTriey sansseid = buriey °saag | Isqunu = °"ON | [o9yM burtansesy = TS9UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = *T | TeUISIXH = °"XH | ISPUTITAD = *TAD | xoj3owetp dwuti) = -dwrta)d
PIOTIZ "A GZ00Z ‘ou pesSH woxjd
GZ00%7Z/90TIL¥Y9 "ON 3IxBd IND-SNIL 8Tc MEeS

uo =benbueq

JSZ LS8 NH Ieq G8¢ uw QEQT TZTT09 8%7TT09 ofueg 90- dsd Gdd PTOITUBK Y
¢LOST9 u8/€ wu 7/.0T TZTT09 TVPSTO9 "23S 90- SAdO Tdda 4¥ds vECTLYO
paenb SsoH paepue3ls butjey -seag 3anD Z buraata Z uoT3dsuuo)| ‘ou SSOH
‘ou jxeg | "ou jaeg
930N ‘ou jxedg 9ZTS Te3o5L 1 butiata 1 uoT3OaUuUo)
odX3 sson yabus ([soTnaasg sbut3ayta SuUoT3O9UU0)
ur-6n1d OEM = I40dEM | x=ddn = *n | Te3OL = 305 | 3juswiesxl dwunis = ‘wiesay dwunis | 3ybrexls = "I3S | ondsey Ieg MBS = YdS
AUDTY = Y | TIo0onpoyY = "poy | DuTley L2anssailg = DUuTley °S9Ig | ISqUWNU = °"ON | T[o99UM buTaInsesy = [o99YM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpUuTTAD = "TAD | I93sweTp dwti)d = -~dwuta)
PIOTTIZ "A 12002 °"ou peSH woxdg
T200%72/SO0TLV9 "ON 3xed IND-SNII 8TIE MeES

uo Sbenbuet

Ver. 1.3

347

346

Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

OST LS8 NA IB8q 06¢C uur 079 6E€STO09 GZGT09 S¥ #0- SA¥0 ¢ A{POTd IOTOD
,0¢C T160ST9 uwb /1 i Z0L 6EST09 ¢CST09 06 7#0- SAYO dzo dumg x0T10D LYCLYO
OST LS8 NH Ieq 06¢ uur Q0L 6€GT09 GZST09 S ¥0- SAd0 T ¥°0Td I0TOD
0@ T60ST9 uwb /T uu Z9 /L 6€GT09 ¢ZST09 06 70- SAdIO d10 dwng 070D 9V ZLY9
OST LG8 NA Ieq 06¢C wu 00971 6€GT09 CZST09 06 ¥0- S490 ILzD dung I0T0D
o L6 T60ST9 uwb /1 w269 T 6€GT09 6VTT09 olueg p0- dsd JYuel JIO0TOD *Yd SYZLY9
JOST LS8 NH Ieq 06¢ uur Q0LT 6€GTO09 ¢ZST09 06 70- SAdO0 IT0 dumg I0T0D
o L6 T60ST9 uwb /T i ZG LT 6€GST09 67TT09 olueg p0- dsd Juel IO0TOD T YvZLY9
OST LG8 NA Ieq 06¢ ww 0SZT 6E€GT09 Z¢ZST09 06 70- S4¥0 ¥q dumg I0TOD
506 T606T9 ub /T uu §LZT 6E£5T09 TESTO9 ofuedg z0o- dsd Pdd TS PTOFITURW ¥ €LY
OST LG8 NiH Ieq 06¢ wur QLTT 6E€GT09 ZZST09 06 70- S4Y¥0 d dwng I0T0D
506 T60GT9 ub/T W S6TT 6E£ST09 TESTO9 ofueg zp- dsd WNd PTOFTUBK °T VLY
wl/1 uw 0QZT paenb osoH GS0ST9
pxenb ssoH paepuels butjey -seag and z buraata Z uoT3ds3uUuUo)| ‘ou SSOoH
930N ‘ou jxedg 9ZTS Te3oqL ou 3TEQ | Tou 3IBd 1 butiata 1 UOT3O3Uuo)
odA3 ssoH yabuer ([ssTnaasg sbut3ayTta SUOT3O9UuU0)
ur-bnid 0EM = I1d40dAM | ro2ddn = *n | Te3OL = 305 | 3Juswiesay dwnis = -wiesxal dunis | 3ybreIlS = I35 | SNOSSY Ieg MBS = Y¥dS
IUDTY = Y | Io0npay = "payY | DbuTrliey sansssid = buriey °saag | Isqunu = °"ON | [o9yM burtansesy = T99UM - SEORW
PTIOJITUBN = °“TUPKW | ISMOT = °*OT | 3I9T = *T | TeuI=3Ixy = X9 | ISPUTITAD = *TAD | x9j3swetp dwuti) = -~dwTta)d
PI0TIZ “A 9€007Z ‘ou peSH woxjg

9€007Z/0TTILY9 "ON 3IxBd
uo =benbuet

wu ) IebueTs eOTIAQ
ul uur 000€ pIenb osoH 0S0ST9
ww ) g I03e30Y
we/T uur 0G¢ paenb SsOH GG0GT9
ww ) ¥ I03e30¥Y
we/T i 0G€ pIenb SSOH GG0ST9
0S¢ LS8 NA Iedq 0GP w0y ¢ GZTTO09 67TT09 ofueg y0- dsd g I03e30y
TLOST9 wb/T Wi €67 GZTT09 67TT09 ofueg y0- dsd d PTOJTUBR GZZLV9
JS¢C LS8 NA Ieq 0GP w0y e GZTTO09 67TTO09 ofueg y0- ds4 ¥ I03e]0y
TLOSTO uw?/T ur £6¢ GCTTO09 67TT09 ofueg y0- dsSd Y PTOJFTUBRW VZZLY9
JSC LS8 NA Ied G8¢ wu 08T TCZTT09 TPST09 I35 90- S4d0 L*0Z "duTad
¢L0ST9 u8/€ wur 088T TCTT09 T7ST09 I35 90- SAdO0 950y 9AT309304dd ECCLY9
OS¢ LG8 NH Ied G8¢E uur 088T TCTT09 T7ST09 “13S 90- SAdO d PTOFTUEBN
¢L0ST9 u8/€ w726 T TCTT09 87TT09 ofueg 90- dsd EWNd TS PTOFTUBW "o CcCCLV9
OS¢ LG8 NA Ied G8¢ uur 0cec TCTT09 T?PST09 I35 90- S4¥0 L PTOFTUEBN
¢L0ST9 u8/€ uu TLEC TCTT09 ¢7ST09 06 90- SAAO GL PTOJFTUBN T TCCLYO
paenb ssoH pIepuels butyey -seag 3anDd Z buraata Z uoT3dsuuo)| ‘ou SSOoH
930N ‘ou jxedg 9ZTS Te3o5L oW 3B | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabus ([soTnaasg sbut3ayta SuUoT3O9UU0)
ur-6n1d OEM = I40dEM | x=ddn = *n | Te3OL = 305 | 3juswiesxl dwunis = ‘wiesay dwunis | 3ybrexls = "I3S | ondsey Ieg MBS = YdS
AUDTY = Y | TIo0onpoyY = "poy | DuTley L2anssailg = DUuTley °S9Ig | ISqUWNU = °"ON | T[o99UM buTaInsesy = [o99YM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpUuTTAD = "TAD | I93sweTp dwti)d = -~dwuta)
pPT0TIC "A LO000FZ "~ou pesH woxJd
LO00¥Z/80TLY9 "ON 3IxB4 TOIJUOD JI03®30Y9

uo Sbenbuet

Ver. 1.3

349

348

Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

€Td 00T 4VS Ieq Gye uw 0y TE TLETO9 782109 *I3S CT1- SA¥0 sSweIy 393doeId
T P} IeN £€80GT9 ub/€ uuw 0y TE TLETO9 €STT09 *I35 ¢T1- dsd [ueI) CET6T9
0SZ LS8 NA Ieq QGF uw 0Sze GZTT09 TZGT09 *I3S §0- SA™O osea1n Io3depy
SSea1D) P AN TLOSTO wb/T GZTT09 0GTTO09 ‘23S §0- dsd SueI) 0CZLV9
€Td 00T 4dVS Ieq Gqve wur 0FTE TLETO9 782109 T3S CT- SA¥O [ueI)
TH PSYIEN £€80GT9 ub /€ TLETO9 €STTO9 "13S ¢T- dSsd SWelj 393oedd 6TCLYVO
€Td 00T HVS Ieq She uw 0 TE TLETO9 782109 I35 CT- SAAO [ueI)
Td PS3Ien €80GT9 ub/€ TLETO9 €GTT09 ‘IS ¢I- dsd SwelIy 39deId 8TZLYI
0SZ LG8 NH Ieq 0G6¥ uw 0Gzg GZTTO09 F6TT09 ‘IS $0- SAYO aueId
dWALS PSYIERN TLOSTO9 uwb /1 GZTT09 0GTT09 *I3S $0- dsd| -wiesay dunis xsidepy LTZLY9
JS¢ LS8 NH Ieq QLD s 0f6c 0ETTO9 G9GT09 *I3S ¢T1- Sdd0 [ueI)
dd poIen GE0STY wl/T 0ETTO09 CSTT09 ‘23S 80- dsd €dd PTOITUBW ¥ 9TCLV9
€Td 00T 4VS Ieq Sve uw 0062 ZVTT09 LLZTO9 *I3S 9T- S4A¥0 |sueId
L PIS3IEN 780G T9 ul ¢PTT09 LSTTO9 *I3s 91- dsd L PTOJITUBW Y STCZLY9
€Td 00T 4VS Ieq Gqv¢ uw 0062 ZVTT09 LLZTO9 *I3S 9T- S4A¥0 sueiId
d PS3IEN 780G T9 ul ¢7TT09 LSTTO9 *I3Ss 91- dsd d PTOJFTUBN °Y €0CLYV9
OSZ LG8 NH Ieq 0G¥ ww Q0TT GZTTO09 ZZST09 06 70- Sd¥0 ToATMS
TLOSTO uwb/T wu 9fTT GCTTO09 TZST09 "I3S 70— SAdO0 T ‘wiesxl dunig TO0ZLY9
paxenb asoH paepuels butyey -ssiag nd Z butiata Z uoT3dauuo)| "ou SSOoH
930N ‘ou 3xeg 9ZTS Te3od OU AR | o 3aEd 1 butaata 1 uoT3O{UU0)
odk3 ssoH yabuer (ssTnaasg sbut3ayTta SUOT3O9UU0)
ur-bnTd O0EM = Id40dAM | roddn = *n | Te3OL = "305 | 3Juswiesay dwnis = -wiesxal dunis | 3ybTeIlS = I35 | SNOSSY Ieg MBS = Y¥dS
IUDTY = "9 | Io0onpay = "payY | DbuTriey sansseid = buriey °saag | Isqunu = °"ON | [o9yM burtansesy = TS9UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = *T | TeUISIXH = °"XH | ISPUTITAD = *TAD | xoj3owetp dwuti) = -dwrta)d
PIOTIZ "A 90007z ‘ou peSH woxjg

9000%2/CTILY9 "ON 3Ixed
uo Sbenbuet

€79 00T d¥S Ieq Gy€E ww 0FTE TLETO9 L8GT09 *I3S 9T- SdN¥O sweij 39)deid
TH PeyIeR €80G6T9 ub/€ TLETO9 €GTT09 *I3S ZI- dsd suei) 092L%9
JSZ LG8 NdI Teq QLb w0762 0€TT09 G9G6109 *I3S ZT- S4¥O suei)
dd POYIER GEOGTO wZ/T 0€TT09 ZGTT09 *I3S 80- dsd €dd PTOJTUBW Y 9TZLY9
€Td 00T EV¥S Ieq Gy¢ w0062 ZvIT09 LLZT09 ‘IS 9T- S4N¥O suei)
I PayIen 780619 ul ZVTIT09 LGTT09 ‘IS 9T- dsd L PTOJTUPW Y STZLY9
€Td 00T IV¥S Ieq Gy¢ w0062 Zv1T09 LLZTT09 *I3S 9T~ S4AN¥O suea)
d payIen 780619 ul Zv1109 LGTT09 *I1S 9T- dsd d PTOFTUCW Y €0ZLY9
pxenb ssoH paepueis butyey -ssag and z buraata Z UOT3D9uuo)| "Oou SSOoH
930N ‘ou jxedg 9ZTS Te3o5L oW IR | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabusr ([soTnaasg sbut3ayta SuUoT3O9UU0)
ur-on1d OEM = I40dEM | x=ddn = *n | Te3OL = 305 | 3juswiesxl dwunis = -~wiesay dwunis | 3ybrexls = "I3S | ondsey Ieg MBS = YdS
AUDTY = Y | JIo0onpoy = POy | DuTley L2anssaild = DbuTley °S92Id | I92quWnNU = °"ON | T[o99UM buTansesy = [o99YM ' SESN
PTOJTUBNW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpUuTTAD = "TAD | I°3sweTp dwtid = -~dwuta)
PTOTIZ A XXX0FZ 'ou pesH woxd
XXXXXX/TTTILY9 'ON 3xed JITY [EeSIAoATU[)

uo Sbenbuet

Ver. 1.3

351

350

Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

OS¢ LG8 NH Ieq 0G6¥ uw Q09¢ GZTITO09 GZST09 G 70— SJd490 g "TAD To9UM - sesi
TLOSTY ub/T uw ZZy SCTIT09 ¢ZST09 06 70- S0 I03eTnuUNndOY LECTLYO
JSZ LG8 NH Ieq 0G§¥ w089 GZTT09 GZSTO09 SF 70— SJd4¥0 ¥ "TAD Tssym -sesp
TLOSTO uwb/T i %9 GCTTO09 67TT09 ofueg y0- dsd Gd PTOFTUBN "1 9€ECLY9
paxenb asoH paepuels butyey -ssag nd Z butiata Z uoT3dauuo)| "ou SSOoH
930N ‘ou 3xeg 9ZTS Te3od oW AR | o 3IEd 1 butaata 1 uoT3O{UU0)
odk3 ssoH yabuer ([ssTnaasg sbut3ayTta SUOT3O9UuU0)
ur-bntd O0EM = Id40dAM | roddn = *n | Te3OL = 305 | 3Juswiesay dwnis = -wiesal dunis | 3ybreIlS = I35 | SNOSSY Ieg MBS = Y¥dS
IUDTY = Y | Io0onpay = "payY | DbuTriey sansseid = butriey °saad | Isqunu = °"ON | T[e9yM burtansesH = [S9UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = °T | TeUuI=IXH = X9 | ISPUTITAD = *TAD | xoj3sowetp dwuti) = -dwTta)d
PIOTIZ "A €200z ‘ou peSH woxjd

€20072/VTIILY9 "ON 3xBd
uo =benbuet

JSZ LG8 N Ieq QGy uw 0GTE GZTT09 TZGT09 *I3S $0- SAMORI dwnis pesy IS3SSAIRH
dWALS PO} IEeR TL0GT9 wb/T uw 0TZE GZTT09 722109 STeW "I3S 0T IJOHEM "wiesay dunis sueId 622L%9
€Td 00T IVS Ieq Gye ww 0QZeE TLETOO 782109 *I3S ZTI- S4A¥O ¥a pesy i93ssaiey
dd POYIER €80G619 ul/€ ww 08ze¢ TLETO9 782109 *I3S ZTI- S4A¥O0 ¥a sueap 8CZL¥9
€Td 00T EV¥S Ieq Gy¢ ww 09TE ZvIT09 LLZT09 *I3S 9T- SA¥O I PeSY IS3SSAIEH
I PayIen 780619 ul W 0/Z€ ZVTIT09 LLZT09 *I3S 9T- SA¥O L SUurID L2ZL%9
€Td 00T IV¥S Ieq Gy¢ ww 09TE Zv1T09 LLZTT09 *I3S 9T~ S4AN¥O d pesy I93SSAIeH
d poyIeN 780619 ul ww 0/LZ€ Zv1109 LLZTT09 *I3S 9T- SA¥O d sueId 9ZZLV9
pxenb ssoH paepue3s butyey -ssag and z buraata Z UOT3D9uuo)| "Oou SSOoH
930N ‘ou jxedg 9ZTS Te3o5L OU 3TBA | ToU 3IBd 1 but3ata 1 uoT3OaUuUo)
odA3 ssoy yabusr ([soTnaasg sbutjyaTd SUOT3O9UU0)
ur-on1d OEM = I40dEM | x=ddn = *n | Te3OL = 305 | 3juswiesxl dwunis = -~wiesay dwunis | 3ybrexls = "I3S | ondsey Ieg MBS = YdS
AUDTY = Y | JIo0onpoy = POy | DuTley L2anssaild = DbuTley °S92Id | I92quWnNU = °"ON | T[o99UM buTansesy = [o99YM ' SESN
PTOJTUBNW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpUuTTAD = "TAD | I°3sweTp dwtid = -~dwuta)
PTOTIZ A 9Z00pZ °"ou pesH woxg
9Z007Z/ETTILY9 "ON 3Ied SU330Y9 3Ty ouex)

uo Sbenbuet

Ver. 1.3

353

352

Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

uw ggq 090ST9 OS¢ LS8 NH Ieq 06 wur 08S GCTTO09 ZZST09 06 ¥0- SAYO 1Tun meg
,08T TLOGTO uwb /T i 0% 9 GCTTO09 ¢C¢ST09 06 70- SAdO0 TOATMS 67CLY79

0S¢ LS8 NH Ieq 06¥% uw Q0TT GZTTO09 ¢ZST09 06 ¥0- SAYO ToATMS
TLOSTO uwb/T uw 9y TT GZTTO09 TZSTO09 IS ¥0- SA¥O T ‘wiesxl dunig TO0CLY9
paxenb ssoH pIepuels butzey -saag ano Zz butiata Z UOT3DO3uuo)| ‘ou SSOH

‘ou 3xeg | "ou 3aBg
930N ‘ou jxedg 9ZTS Te3oqL 1 butiata 1 UOT3O3Uuo)
odA3 ssoy yzbusg |[ssTnaxsg sbuTtjyaTa SUOT3O9Uuuo)
ur-bnid 0EM = I1d40dAM | ro2ddn = *n | Te3OL = 305 | 3Juswiesay dwnis = -wiesxal dunis | 3ybreIlS = I35 | SNOSSY Ieg MBS = Y¥dS
IUDTY = Y | Io0npay = "payY | DbuTrliey sansssid = buriey °saag | Isqunu = °"ON | [o9yM burtansesy = T99UM - SEORW
PTIOJITUBN = °“TUPKW | ISMOT = °*OT | 3I9T = *T | TeuI=3Ixy = X9 | ISPUTITAD = *TAD | x9j3swetp dwuti) = -~dwTta)d

FTI0TTIC A G900FZ "ou pesSH woxd
G900%2/9TTILV9 "ON 3Ixe4d QHN MeS Jusu}esal} nmﬂmﬂ.u.m

uo =benbueq

JSZ LG8 NdI Ieq QGy uw 0TZE GZTIT09 722109 STeW °"I3S 0T IJOEM
TL0GT9 wb/1 GZTT09 761109 *I3S F0- S4¥O0 Tv2ZL79
€Td 00T IV¥S Ieq GyeE ww 0LZ€ TLETO9 €GTT09 *I3s zI1- dsd
€80G619 ub/€ TLETO9 782109 *I3S ZI- SN0 0vZL¥9
€Td 00T IV¥S Ieq Gy¢ uw 0FZe ZvIT09 LGTT09 ‘IS 9T- dsd
780GT9 ul ZvTIT09 LLZT09 *I3S 9T- SN0 6ETLYY
€Td 00T IV¥S Ieq Gy¢ uw 0FZe Zv1T09 LGTT09 "I31s 91- dsd
780619 ul Zv1T09 LLZTO9 "I3S 91— SJAd0 8E€ECTLY9
pxenb ssoH paepueis butyey -ssag and z buraata Z UOT3D9uuo)| "Oou SSOoH
930N ‘ou jxedg 9ZTS Te3o5L OU 3TBA | ToU 3IBd 1 but3ata 1 uoT3OaUuUo)
odA3 ssoy yabusr ([soTnaasg sbutjyaTd SUOT3O9UU0)
ur-on1d OEM = I40dEM | x=ddn = *n | Te3OL = 305 | 3juswiesxl dwunis = -~wiesay dwunis | 3ybrexls = "I3S | ondsey Ieg MBS = YdS
AUDTY = Y | JIo0onpoy = POy | DuTley L2anssaild = DbuTley °S92Id | I92quWnNU = °"ON | T[o99UM buTansesy = [o99YM ' SESN
PTOJTUBNW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpUuTTAD = "TAD | I°3sweTp dwtid = -~dwuta)
PTOTIZ A XX00%Z 'ou pesH woxJd
XX00¥Z/STILY9 "ON 3Ied VIH °2U3309

uo Sbenbuet

Ver. 1.3

355

354

Ver. 1.3



Log Max 4000T
Spare part manual

Log Max 4000T
Spare part manual

Hose kits

Hose kits

OST LG8 NH Ieq 06¢ uw 0G§ GZTITO09 pud putd
T60ST9 uwb/T i 0GS 9SS0y SAT3D9301d 6GCLY9
OSZ LG8 NH Ieq 06¥ uw QEyT GZTT09 ZZST09 06 ¥0- Sd¥0 ¥ I03j0u Mmeg
SSeadD PIYIBNW TLOGTO uwb /1 i 9.y T GCZTT09 TZGST09 "I3S ¥0- SAd0 osea1n Ix93depy TGZLY9
OST LG8 NA Ieq 06¢ uw QLZ 6€ST09 67TT09 ofueg y0- dsd 3Tun meg
dsd T60ST9 ub/T U GTE 6E€ST09 0GTTO09 ‘X3S y0- dsd TOATMS 70CLY9
OSZ LG8 NH Ieq 0§¥ ww 00TT GZTTO09 CZST09 06 ¥0- Sdd0 ToATMS
TLOSTO uwb/T wu 9fTT GCTTO09 TZST09 "I3S 70— SAHO0 T ‘wiesxl dunig TO0ZLY9
paxenb asoH paepuels butyey -ssag nd Z butiata Z uoT3dauuo)| "ou SSOoH
930N ‘ou 3xeg 9ZTS Te3od oW AR | o 3IEd 1 butaata 1 uoT3O{UU0)
odk3 ssoH yabuer ([ssTnaasg sbut3ayTta SUOT3O9UuU0)
ur-bntd O0EM = Id40dAM | roddn = *n | Te3OL = 305 | 3Juswiesay dwnis = -wiesal dunis | 3ybreIlS = I35 | SNOSSY Ieg MBS = Y¥dS
IUDTY = Y | Io0onpay = "payY | DbuTriey sansseid = butriey °saad | Isqunu = °"ON | T[e9yM burtansesH = [S9UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = °T | TeUuI=IXH = X9 | ISPUTITAD = *TAD | xoj3sowetp dwuti) = -dwTta)d
PIOTIZ "A XXXXXX °"ou peSH woxjg
XXXXXX/6TTILP9 "ON 3Ied oS0y SNOSUBTI9OSTIRH

uo =benbueq

ww Geg 090ST9 JS¢Z LS8 NH Ieq 0S¥ w089 GZTT09 GZSTO09 S7 70— S4¥0 JTun meg
,08T TLOSTO ub /T ww 0f9 SCTT09 ¢CST09 06 70- SA90 TOATMS 0GCLV9
JSZ LS8 NA Ieq 0S¥ ww Q0TT GCTT09 ¢ZST09 06 70— Sd40 TSATMS
TLOSTO ub /T ww 9y TT SCTT09 TZST09 "I3S $0- SA90 T -wjesxl dumis T0CLY9
paenb Ssoy paepuels butyey -ssag anp Z buraata ¢ UOT3D3Uuo)| "Ou SSOH
930N ‘ou jxed 9ZTS Te3o5L ‘oU 3IBA | Tou 3IE4 1 butiata 1 uoT3OdUUo)
odk3 sson yabus [soTnaasg sbut3ata SuUoT3O9UUO)
ur-ontd OEM = I40dEM | x=ddn = *n | T30l = 305 | 3juswiesxl dwunis = -‘wiesay dwunis | 3ybrexls = I35 | ondsey Ieg MBS = JdS
JybTY = ¥ | JIo0onpay = "poy | buriey Lsanssoad = Hburiey 'seId | Ioqunu = °"ON | Te9UM DUTINSES| = TO9UM ° SEsn
PTOFTUBW = °“TUBK | I9MOT = °OT | 3I9T = T | TeUIDIXH = 'XT | ISPUTTAD = °*TAD | zojaweTp dwuta) = -dwutad
PIOTTIC "A XX00%Z °"ou pesH woxg

0900%2/LTITILV9 'ON 3x®B4
us obenbuet

Ver. 1.3

357

356

Ver. 1.3






	Frame and protection
	Frame with protective cover

	Delimbing unit
	Delimbing unit
	Lower delimbing knife
	Upper delimbing knife, analog knife sensor
	Upper delimbing knife, digital knife sensor

	Feeding unit
	Feed roller arms #2
	Feed roller motors #2
	Feed roller arms
	Feed roller motors
	Feed rollers, V - steel
	Feed rollers, eucalyptus

	Measuring
	Measuring wheel #2
	Length measuring arm #2

	Measuring wheel
	Hose kit measuring wheel #2
	Diameter measuring

	Felling unit
	Felling link

	Saw unit
	Saw hydraulics, 218 TrueCut
	Saw unit, 218 F11-19 TrueCut
	Saw unit, 218
	Saw bar bracket, 218

	Saw hydraulics, 318 F11-19
	Saw unit, 318 F11-19
	Saw hydraulics, 318 TrueCut
	Saw unit, 318 F11-19 TrueCut
	Saw unit, 318-02
	Saw bar bracket, 318-02
	Saw bar holder, 318-02
	Saw motor, F11-19, assembly
	Saw motor, F11-19
	Saw motor, TrueCut, assembly
	Saw motor, TrueCut
	Bearing unit
	Chain lubrication, Easy Greasy
	Easy Greasy pump
	Grease lubrication
	Manifold, saw unit, 318
	Manifold, TrueCut, 218 & 318

	Manifold
	Flow control valve

	Stump treatment 218
	Stump treatment 318
	Saw 218/318 F11-19 saw bars and saw chains
	Saw 218 True-Cut saw bars and saw chains
	Saw 318 Ture-Cut saw bars and saw chains

	Rotators
	Rotator AV 12S
	Rotator H152D

	Accessories
	Accumulation kit
	Hydraulic cylinder
	Rod kit

	Electrical system
	Manifold
	Accumulation kit with rotator control
	Electric system
	Manifold
	Directional valve


	Bypass valve
	Bypass valve

	Color marking equipment
	Color marking pump
	Valve

	Color marking manifold
	Protection bar colortanks

	Electrical controlled measuring wheel
	Find End laser
	Find End assembly

	Find End photocell
	Fixed protective plate
	Four point measuring
	Delimbing knife

	Hose holder
	Hose protection
	Knife edge protection
	Real Easy
	Rod cover
	Rotator control felling link
	Manifold
	Valve

	Saw dust cover
	Tool set
	Snow cover
	SureGrip

	Hydraulic system
	Interconnection of main manifolds #2
	Left manifold PRE #2
	Left manifold #2
	Manifold #2
	Directional valve #2
	Pressure reducer valve #2

	Right manifold assembly #2

	Interconnection of main manifolds
	Left manifold
	Blocking valve
	Check valve
	Check valve
	Pressure reducer valve
	Pressure reducer valve
	Pressure reducing valve
	Valve 24V
	Valve 24V
	Valve 24V
	Valve 24V
	Right manifold
	Inlet manifold S01
	Feed section S02
	Feed section S03
	Knife seciton S04
	End section S05
	Compensator kit
	Compensator kit
	Feed reducer
	Pilot reducer
	Pilot reducer
	Pilot valve
	Reducer valve
	Relief valve
	Relief valve 125 bar
	Relief valve 320 bar
	Relief valve 190 bar
	Relief valve 280 bar
	Cap
	Cap
	Cap

	Hydraulic cyinder
	Hydraulic cylinder
	Hydraulic cylinder
	Rod kit

	Hydraulic cylinder
	Rod kit

	Hydraulic cylinder
	Rod kit

	Hydraulic cylinder


	Control system
	Log Mate 510 #2
	Dasa forester #2
	Log Mate 500
	Dasa 4 & Cabswin
	Dasa forester
	VU
	Log Mate 510
	Dasa 4 & Cabswin
	Dasa forester
	VU
	Connection box VU


	Hose kits



